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GENERAL INFORMATION

Product Description for Equipment Under Test (EUT)

The Meru Networks’s product, FCC ID: RE7-RS4000, model number: RS4000 or the “EUT” as referred to
in this report is a Multi-mode Multi-radio Wireless Radio Switch. The radios utilized in the EUT are
capable of transmitting and receiving simultaneously. The EUT is a composite device of DTS and UNII.
For the DTS part (802.11a/b/g), the frequency range is 2412.00 — 2462.00 MHz (for 802.11b/g), maximum
output power is 62.37mW & 5725.00 — 5850.00 MHz (for 802.11a), maximum output power is 22.65mW.
For the UNII part (802.11a), the frequency range is 5150.00 — 5250.00 MHz, maximum output power is
18.66mW& 5250.00 — 5350.00 MHz, maximum output power is 22.13mW.

* The test data gathered are from production sample, serial number: Unit #1, provided by the manufacturer.

Objective

This type approval report is prepared on behalf of Meru Networks in accordance with Part 2, Subpart J,
Part 15, Subparts A, C, and E of the Federal Communication Commissions rules.

The objective of the manufacturer is to demonstrate compliance with FCC rules for Output Power,
Antenna Requirements, 6 dB Bandwidth and 26 dB Bandwidth, power spectral density, 100 kHz
Bandwidth of Band Edges Measurement, Out of Band Emission, Spurious Emission, Conducted and
Spurious Radiated Emission, Discontinue Transmitting with Absence of Data or Operational Failure, Peak
Excursion to Average Ratio and Frequency Stability.

Related Submittal(s)/Grant(s)

No Related Submittals.

Test Methodology

All measurements contained in this report were conducted with ANSI C63.4-2003, American National
Standard for Methods of Measurement of Radio-Noise Emissions from Low-Voltage Electrical and
Electronic Equipment in the range of 9 kHz to 40 GHz.

All radiated and conducted emissions measurement was performed at Bay Area Compliance Laboratory,
Corp.

Test Facility

The Open Area Test site used by BACL to collect radiated and conducted emission measurement data is
located in the back parking lot of the building at 230 Commercial Street, Sunnyvale, California, USA with
registration number:90464.

Test site at BACL has been fully described in reports submitted to the Federal Communication
Commission (FCC), Industry Canada (IC), and Voluntary Control Council for Interference (VCCI).

The details of these reports has been found to be in compliance with the requirements of Section 2.948 of
the FCC Rules on February 11 and December 10, 1997, and Article 8 of the VCCI regulations on
December 25, 1997. The facility also complies with the radiated and AC line conducted test site criteria set
forth in ANSI C63.4-2003.

Report # R0510271Rpt Page 4 of 129 FCC Part 15.247 & 15.407 Test Report




Meru Networks FCC ID: RE7-RS4000

The Federal Communications Commission, Industry Canada, and Voluntary Control Council for
Interference has the reports on file and is listed under FCC file 31040/SIT 1300F2, IC registration number:
3062A, and VCCI Registration No.: C-1298 and R-1234. The test site has been approved by the FCC, IC,
and VCCI for public use and is listed in the FCC Public Access Link (PAL) database.

Additionally, BACL is a National Institute of Standards and Technology (NIST) accredited laboratory,
under the National Voluntary Laboratory Accredited Program (Lab Code 200167-0). The current scope of
accreditations can be found at http://ts.nist.gov/ts/htdocs/210/214/scopes/2001670.htm
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SYSTEM TEST CONFIGURATION

Justification
The host system was configured for testing according to ANSI C63.4-2003.

The EUT was tested in the Continuous Transmitting operating mode to represent worst-case results during
the final qualification test.

EUT Exercise Software

The EUT operates in Continuous Transmitting operation mode during radiated and conducted testing.
The following DAC setting is used.

802.11a (mid band)

DAC =20dBm , CH=52, CH 56

DAC =18dBm, CH60

Data Rate = 54Mbs , 100% duty cycle

802.11a (low band)

DAC =18 dBm, CH=34

DAC =20 dBm, CH~40CH48

Data Rate = 54Mbs , 100% duty cycle

802.11a (high band)

DATA RATE = 54Mbs

100% DUTY CYCLE
DAC=20dBm, CH149 ~ CH 165

802.11g
DATA RATE =

DAC =17 dBm, CH11 54Mbs

DAC =16 dBm, CH1 100% DUTY CYCLE

DAC=20dBm CH2 ~ CH 10

802.11b

DATA RATE = 11Mbs

100% DUTY CYCLE
DAC=23dBm, CH1 ~CH 11

Special Accessories

As shown in following test setup block diagram, all interface cables used for compliance testing are
shielded.

Schematics / Block Diagram

Please refer to Appendix A.

Equipment Modifications

No modifications were made to the EUT.
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Local Support Equipment List and Details

Manufacturer Description Model Serial Number FCCID
IBM Laptop PC G40 0043-585-135-172 DOC
netgear Switch Fs105 FS15B25351551 DOC
Power Supply Information
Manufacturer Description Model Serial Number FCCID
PowerDsine AC/DC Adapter PowerDsine 3001 B05086050002207701 None
PowerDsine AC/DC Adapter PowerDsine 3001 B05086050002235301 None
External 1/0 Cabling List and Details
Cable Description Length (M) Port/From To
PowerDsine Power
Ethernet Cable 2.0 Ethernet Port 1/EUT Supply 1(data & power
out port)
PowerDsine Power
Ethernet Cable 2.0 Ethernet Port 2/EUT Supply 2(data & power
out port)
PowerDsine Power Supply .
Ethernet Cable 2.0 1(data in port) Switch port
PowerDsine Power Supply .
Ethernet Cable 2.0 1(data in port) Switch port
Ethernet Cable 2.0 Ethernet port/Laptop Switch
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Configuration of Test System

|
Notebook \/l

_ Power Over EUT
Switch Ethernet Supply

Test Setup Block Diagram

Peripheral Power Cords EUT Power Cord

LISN2 d LISN 1

|Notebook<— [ Switch | _ EUT
10

10
cm

cm

Power Over Ethernet Supply 1 Meter

Non-Conducting Table
80 cm Above Ground Plane

<

A\

1.5 Meters
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SUMMARY OF TEST RESULTS
Results reported relate only to the product tested.
Fcc RULES DESCRIPTIONOF TEST RESULT
82.1091, 815.247(e)(1), . .
§15.407 (f) RF Exposure Requirement Compliant
§15.203 Antenna Requirement Compliant
8§ 15.205, §15.209(a), . . - —
§15.407(b)(5), §15.407(b)(6) Restricted Bands, Radiated Emission Compliant
§ 15.207(a) AC Line Conduction Compliant
815.247(a)(2), §15.407 6 dB Bandwidth & 26 dB Bandwidth Compliant
815.247(b)(3), .
§15.407(a)(2) RF Output Power Compliant
§ 15.247(d) 100 kHz Bandwuliztggog Frequency Band Compliant
§15.247(e), §15.407(a)(2) Peak Power Spectral Density Compliant
§15.407(a)(6) Peak Excursion Compliant
§15.407(b) Out of Band Emission Compliant
815.407(c) Discontinue Transmitting with Absence of Compliant
Data or Operational Failure
8 15.407(q) Frequency Stability Compliant

*: Within Measurement Uncertainty
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§15.203 - ANTENNA REQUIREMENT

Standard Applicable

For intentional device, according to § 15.203, an intentional radiator shall be designed to ensure that no
antenna other than that furnished by the responsible party shall be used with the device.

And according to § 15.247 (1), if transmitting antennas of directional gain greater than 6 dBi are used the
power shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

The antenna used with the EUT is an external antenna,

Model #1 - #750-00002 is a dual band, 360 degree, Omni-directional antenna with peak gain Of +3dBi for
the 2.4GHz ISM band, and +5dBi on the UNII-1, UNII-2, and UNII-3 bands. Antenna
polarization is linear

Model #2 - #750-00003 is similar to the omni-directional version mention above, but it designed for
hemi-spherical, 180 degree radiated pattern. The peak gain Of this antenna is +6dBi for the
2.4GHz ISM band, and +7dBi on the UNII-1, UNII-2, and UNII-3 bands. Antenna
polarization is linear
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§15.205, §15.209(a), §15.407(0)(5), §15.407(b)(6) - SPURIOUS RADIATED

EMISSION

Measurement Uncertainty

All measurements involve certain levels of uncertainties. The factors contributing to uncertainties are
spectrum analyzer, cable loss, antenna factor calibration, antenna directivity, antenna factor variation with
height, antenna phase center variation, antenna factor frequency interpolation, measurement distance

variation, site imperfections, mismatch (average), and system repeatability.

Based on NIS 81, The Treatment of Uncertainty in EMC Measurements, the best estimate of the
uncertainty of a radiation emissions measurement at BACL is +4.0 dB.

According to §15.205, except as shown in paragraph (d) of this section, only spurious emissions are
permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 -410 45-5.15
10.495 - 0.505 16.69475 — 16.69525 608 — 614 5.35-5.46

2.1735-2.1905 16.80425 — 16.80475 960 — 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
417725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 - 4.20775 73-74.6 1645.5 - 1646.5 9.3-95
6.215-6.218 74.8-75.2 1660 - 1710 10.6 -12.7
6.26775 — 6.26825 108 — 121.94 1718.8 -1722.2 13.25-13.4
6.31175 - 6.31225 123-138 2200 - 2300 14.47 - 145
8.291-8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 — 8.366 156.52475 — 156.52525 2483.5 — 2500 17.7-21.4
8.37625 — 8.38675 156.7 - 156.9 2655 — 2900 22.01-23.12
8.41425 — 8.41475 162.0125 - 167.17 3260 — 3267 23.6-24.0
12.29 - 12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975 - 12.57725 240 — 285 3345.8 — 3358 36.43 - 36.5
13.36 - 13.41 322-335.4 3600 — 4400 A

L Until February 1, 1999, this restricted band shall be 0.490-0.510MHz

2 Above 38.6

Except as provided in paragraph (d) and (e), the filed strength of emissions appearing within these

frequency bands shall not exceed the limits shown in Section 15.209. At frequencies equal to or less than
1000MHz, compliance with the limits in Section 15.209 shall be demonstrated using measurement
instrumentation employing a CISPR quasi-peak detector. Above 1000MHz, compliance with the emission
limits in Section 15.209 shall be demonstrated based on the average value of the measured emissions. The
provisions in Section 15.35 apply to these measurements.

According to 815.209, the device shall meet radiated emission general requirements.
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Except for Class A device, the filed strength of radiated emissions from unintentional radiators at a
distance of 3 meters shall not exceed the following values:

Frequency of Emission Field Strength dB
(MHz) (Microvolts/meter) (dBuV/meter)
30-88 100 40
88 - 216 150 435
216 - 960 200 46
Above 960 500 54
EUT Setup

The radiated emission tests were performed in the open area 3-meter test site, using the setup in
accordance with ANSI C63.4-2003. The specification used was the FCC 15 Subpart C limits.

The spacing between the peripherals was 10 centimeters.
External 1/O cables were draped along the edge of the test table and bundle as required.

The EUT was connected with 120VVac/60Hz power source.

Spectrum Analyzer Setup

According to FCC CFR 47, Section 15.31, the EUT was tested to 25GHz for 15.247 and 40GHz for
15.407.

During the radiated emission test, the spectrum analyzer was set with the following configurations:

Frequency Range RBW Video B/W

Below 30MHz 10kHz 10kHz
30 — 1000MHz 100kHz 100kHz
Above 1000MHz 1MHz 1MHz

Test Equipment List and Details

Manufacturer Description Model Serial Number | Cal. Date
HP Amplifier, Pre 8447D 2944A10198 8/20/2005

HP Amplifier, Pre, Microwave 8449B 3147A00400 6/14/2005

A. H. Systems Antenna, Horn, DRG SAS-200/571 261 4/20/2005
F;gﬁfvzr‘i‘ Receiver, EMI Test |, Foul 100044 9/29/2005
Sunol Sciences Antenna JB1 A013105-3 2/11/2005

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.
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Test Procedure

For the radiated emissions test, the PC system power cord was connected to the AC floor outlet since the
power supply used in the EUT did not provide an accessory power outlet.

Maximizing procedure was performed on the six (6) highest emissions to ensure EUT compliance is with
all installation combinations. All data was recorded in the peak detection mode. Quasi-peak readings was
performed only when an emission was found to be marginal (within -4 dBuV of specification limits), and
are distinguished with a "Qp" in the data table.

For average measurement, the spectrum analyzer was set as RBW = 1MHz, VBW = 10Hz.

Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Factor and Cable Factor, and subtracting the
Amplifier Gain from the Amplitude reading. The basic equation is as follows:

Corr. Ampl. = Indicated Reading + Antenna Factor + Cable Factor - Amplifier Gain
The “Margin” column of the following data tables indicates the degree of compliance with the applicable
limit. For example, a margin of -7dB means the emission is 7dB below the maximum limit for Subpart C.
The equation for margin calculation is as follows:

Margin = Corr. Ampl. — Subpart C Limit

Summary of Test Results

Environmental Conditions

Temperature: 23°C
Relative Humidity: 42%
ATM Pressure: 1018 mbar

The testing was performed by Snell Leong on 2005-11-1.

According to the data in following tables, the EUT complied with the FCC Title 47, Part 15, Subpart C,
section 15.205, 15.207 and 15.247, and had the worst margin of:

802.11a, High Band 15.247

For Antenna #1 Double Side

-19.9 dB at 1149.00 MHz in the Vertical polarization, for Low Channel
-16.5 dB at 4904.60 MHz in the Horizontal polarization, for Middle Channel
-16.1 dB at 4952.00 MHz in the Horizontal polarization, for High Channel

-6.2 dB at 5665.00 MHz in the Vertical polarization, Inter modulation Radiated Harmonic and Spurious Emission
Channel 149 & Channel 165
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For Antenna #2 Single Side

-19.6 dB at 1149.00 MHz in the Vertical polarization, for Low Channel
-16.2 dB at 4904.60 MHz in the Horizontal polarization, for Middle Channel
-5.8 dB at 4952.00 MHz in the Horizontal polarization, for High Channel

-6.0 dB at 5665.00 MHz in the Vertical polarization, Inter modulation Radiated Harmonic and Spurious Emission
Channel 149 & Channel 165

802.11b, 15.247

For Antenna #1 Double Side

-3.7 dB at 3090.00MHz in the Horizontal polarization, for Low Channel*
-2.0 dB at 3112.00 MHz in the Horizontal polarization, for Middle Channel*
-2.3 dB at 3336.00MHz in the Vertical polarization, for High Channel*

-1.1 dB at 2362.00 MHz in the Vertical polarization, Inter modulation Radiated Harmonic and Spurious Emission
Channel 1 & Channel 11*

For Antenna #2 Single Side

-2.8 dB at 3090.00MHz in the Horizontal polarization, for Low Channel*
-1.0 dB at 3112.00 MHz in the Horizontal polarization, for Middle Channel*
-1.3 dB at 3336.00MHz in the Vertical polarization, for High Channel*

-0.9 dB at 2362.00 MHz in the Vertical polarization, Inter modulation Radiated Harmonic and Spurious Emission
Channel 1 & Channel 11*

802.11g, 15.247

For Antenna #1 Double Side

-32.2 dB at 4824.00MHz in the Vertical polarization, for Low Channel

-26.8 dB at 3137.00 MHz in the Horizontal polarization, for Middle Channel
-17.8 dB at 3336.00MHz in the Horizontal polarization, for High Channel

-1.9 dB at 2377.00MHz in the Horizontal polarization, Inter modulation Radiated Harmonic and Spurious Emission
Channel 2 & Channel 10*
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For Antenna #2 Single Side

-31.2 dB at 4824.00MHz in the Vertical polarization, for Low Channel

-25.8 dB at 3137.00 MHz in the Horizontal polarization, for Middle Channel
-16.8 dB at 3336.00MHz in the Horizontal polarization, for High Channel

-1.7 dB at 2377.00MHz in the Horizontal polarization, Inter modulation Radiated Harmonic and Spurious Emission
Channel 2 & Channel 10*

802.11a Mid Band (15.407)

For Antenna #1 Double Side

-15.3 dB at 6134.00 MHz in the Vertical polarization, for Low Channel
-16.0 dB at 6172.00 MHz in the Vertical polarization, for Middle Channel
-14.4 dB at 6197.00 MHz in the Vertical polarization, for High Channel

-2.4 dB at 10580 MHz in the Vertical polarization, Inter modulation Radiated Harmonic and Spurious Emission
Channel 52 & 60*

For Antenna #2 Single Side

-15.9 dB at 6134.00 MHz in the Vertical polarization, for Low Channel
-15.5dB at 6172.00 MHz in the Vertical polarization, for Middle Channel
-14.0 dB at 6197.00 MHz in the Vertical polarization, for High Channel

-2.7dB at 10580 MHz in the Vertical polarization, Inter modulation Radiated Harmonic and Spurious Emission
Channel 34 & 48*

802.11a Low Band (15.407)

For Antenna #1 Double Side

-15.8 dB at 6060.00 MHz in the Horizontal polarization, for Low Channel
-14.8 at 6076 MHz in the Vertical polarization, for Middle Channel

-11.3 dB at 6114.00 MHz in the Vertical polarization, for High Channel

-1.9 dB at 10420 MHz in the Vertical polarization, Inter modulation Radiated Harmonic and Spurious Emission
Channel 34 & 48*
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For Antenna #2 Single Side

-15.3 dB at 6060.00 MHz in the Horizontal polarization, for Low Channel

-14.4 at 6076 MHz in the Vertical polarization, for Middle Channel

-10.9 dB at 6114.00 MHz in the Vertical polarization, for High Channel

-2.0 dB at 10580 MHz in the Vertical polarization, Inter modulation Radiated Harmonic and Spurious Emission

Channel 34 & 60*

Unwanted Emission:
-5.6 dB at 109.94 MHz in the Horizontal polarization

*: Test data are within the measurement uncertainty +4.0dB

Report # R0510271Rpt Page 16 of 129 FCC Part 15.247 & 15.407 Test Report




Meru Networks

FCC ID: RE7-RS4000

802.11a, 5725-5850MHZ (15.247)

For Antenna #1 Double Side

Run # 1- 1 :Final scan 1GHz -25GHz , ( Lowest channel. : 5745 MHz) @ 1 meter

Frequency | Reading |Direction|Height| Polar Arlitg:Sna C‘igtg;e Amplifier Dplzggﬁe C%{;ﬁfgron 15.247 | 15.247 c
— omments
MHz dBuV/m | Degree | Meter | H/V | dB dB dB dB dBuVv/m (dlé:jr{}'/tm) Margin
11490.0000 | 32.2 0 1.0 v 39.3 5.6 33.0 10.0 34.1 54 -19.9 Ave
11490.0000| 31.8 330 1.2 h 39.3 5.6 33.0 10.0 33.7 54 -20.3 Ave
5062.3300 | 40.5 0 1.0 v 34.0 3.2 34.3 10.0 33.3 54 -20.7 Ave
5062.3300 | 39.4 330 1.2 h 34.0 3.2 34.3 10.0 32.2 54 -21.8 Ave
4865.0000 | 41.1 330 1.2 h 32.5 31 34.8 10.0 31.9 54 -22.1 Ave
4865.0000 | 40.5 0 1.0 v 32.5 31 34.8 10.0 31.3 54 -22.7 Ave
11490.0000 | 45.9 0 1.0 v 39.3 5.6 33.0 10.0 47.8 74 -26.2 Peak
5062.3300 | 53.7 0 1.0 % 34.0 3.2 34.3 10.0 46.5 74 -27.5 Peak
4865.0000 | 55.7 330 1.2 h 32.5 3.1 34.8 10.0 46.5 74 -27.5 Peak
5062.3300 | 52.8 330 1.2 h 34.0 3.2 34.3 10.0 45.6 74 -28.4 Peak
4865.0000 | 54.8 0 1.0 v 325 3.1 34.8 10.0 45.6 74 -28.4 Peak
11490.0000 | 43.1 330 1.2 h 39.3 5.6 33.0 10.0 45.0 74 -29.0 Peak
Run # 1- 2 :Final scan 1GHz -25GHz , ( Middle channel. : 5785 MHz) @ 1 meter
Frequency | Reading |Direction| Height| Polar Arﬂtggsna Clﬁts);e Amplifier Dlz'ztgg?e C?:r;i(t:élron 15.247 | 15.247 c
— omments
MHz | dBuV/m | Degree | Meter | H/V | dB | dB dB dB | dBuv/m (déf,"\}'fm Margin

4904.6000 46.7 330 1.2 h 32.5 3.1 34.8 10.0 37.5 54 -16.5 Ave
5080.2000 43.5 330 1.2 h 34.0 3.2 34.3 10.0 36.3 54 -17.7 Ave
11570.0000 | 33.1 0 1.0 v 39.5 5.4 32.2 10.0 35.9 54 -18.1 Ave
11570.0000 | 32.8 330 1.2 h 39.5 5.4 32.2 10.0 35.6 54 -18.4 Ave
5080.2000 41.3 0 1.0 % 34.0 3.2 34.3 10.0 34.1 54 -19.9 Ave
4904.6000 42.8 0 1.0 % 32.5 3.1 34.8 10.0 33.6 54 -20.4 Ave
5080.2000 57.4 330 1.2 h 34.0 3.2 34.3 10.0 50.2 74 -23.8 Peak
11570.0000 | 47.1 0 1.0 % 39.5 5.4 32.2 10.0 49.9 74 -24.1 Peak
4904.6000 58.9 0 1.0 % 32.5 3.1 34.8 10.0 49.7 74 -24.3 Peak
11570.0000 | 46.3 330 1.2 h 39.5 5.4 32.2 10.0 49.1 74 -24.9 Peak
4904.6000 58.0 330 1.2 h 32.5 3.1 34.8 10.0 48.8 74 -25.2 Peak
5080.2000 55.0 0 1.0 % 34.0 3.2 34.3 10.0 47.8 74 -26.2 Peak
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FCC ID: RE7-RS4000

Run # 1- 3 :Final scan 1GHz -25GHz , ( Highest channel. :

5825 MHz) @ 1 meter

Frequency | Reading |Direction|Height| Polar AEtggsna Ciits);e Amplifier sz'ztgg?e Cog;gfélron 15.247 | 15.247 c
— omments
MHz | dBuV/m | Degree |Meter| H/V | dB | dB dB dB | dBuv/m (dg:]r{‘/'/tm) Margin
4952.0000 47.1 330 1.2 h 325 31 34.8 10.0 37.9 54 -16.1 Ave
5152.0000 44.9 330 1.2 h 34.0 3.2 34.3 10.0 37.7 54 -16.3 Ave
4952.0000 45.6 0 1.0 v 325 3.1 34.8 10.0 36.4 54 -17.6 Ave
11650.0000 | 33.3 0 1.0 v 395 54 322 10.0 36.1 54 -17.9 Ave
11650.0000 | 33.0 330 1.2 h 395 54 32.2 10.0 35.8 54 -18.2 Ave
5152.0000 41.7 0 1.0 v 34.0 3.2 34.3 10.0 34.5 54 -19.5 Ave
4952.0000 62.6 330 1.2 h 325 31 34.8 10.0 53.4 74 -20.6 Peak
5152.0000 58.6 330 1.2 h 34.0 3.2 34.3 10.0 51.4 74 -22.6 Peak
11650.0000 | 47.3 0 1.0 v 39.5 5.4 32.2 10.0 50.1 74 -23.9 Peak
4952.0000 58.6 0 1.0 v 325 3.1 34.8 10.0 494 74 -24.6 Peak
11650.0000 | 46.5 330 1.2 h 395 54 32.2 10.0 49.3 74 -24.7 Peak
5152.0000 55.2 0 1.0 v 34.0 3.2 34.3 10.0 48.0 74 -26.0 Peak
Run#1 Intermodulation Radiated Harmonic and Spurious Emission 802.11a CH149 & CH165 @ 0.5 meter
Frequency | Reading |Direction|Height| Polar Arlltggsna Cigts)le Amplifier DF'Ztgg?e C?:r;ig'ron 15.247 | 15.247 c
— omments
MHz |dBuV/m | Degree | Meter |H/V | dB | dB dB d8 | dBuvim | dgbr{‘/'/tm) Margin

5665.0000 | 25.8 270 24 % 34.1 3.4 0.0 15.5 47.8 54 -6.2 Ave
5585.0000 | 25.7 180 2.0 v 34.1 3.4 0.0 15.5 47.7 54 -6.3 Ave
5585.0000 | 25.7 90 2.0 h 34.1 3.4 0.0 15.5 47.7 54 -6.3 Ave
5905.0000 | 25.6 180 2.0 % 34.1 3.4 0.0 15.5 47.6 54 -6.4 Ave
5905.0000 | 25.4 90 2.0 h 34.1 3.4 0.0 15.5 47.4 54 -6.6 Ave
5665.0000 | 25.3 180 2.3 h 34.1 3.4 0.0 15.5 47.3 54 -6.7 Ave
5665.0000 | 37.7 270 24 % 34.1 3.4 0.0 15.5 59.7 74 -14.3 Peak
5585.0000 | 37.6 180 2.0 h 34.1 3.4 0.0 15.5 59.6 74 -14.4 Peak
5665.0000 | 37.5 180 2.3 h 34.1 3.4 0.0 15.5 59.5 74 -14.5 Peak
5585.0000 | 37.5 90 2.0 % 34.1 3.4 0.0 15.5 59.5 74 -14.5 Peak
5905.0000 | 37.2 90 2.0 v 34.1 3.4 0.0 15.5 59.2 74 -14.8 Peak
5905.0000 | 37.1 180 2.0 h 34.1 3.4 0.0 15.5 59.1 74 -14.9 Peak
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FCC ID: RE7-RS4000

For Antenna #2 Single Side

Run # 1- 1 :Final scan 1GHz -25GHz , ( Lowest channel. :

5745 MHz) @ 1 meter

Frequency |Reading| Direction | Height | Polar Arllt;:snsna C,igks);e Amplifier D,:'Zgg?e C?:rggct:ct)lron 15.247 |15.247 Comments
MHz  [dBuV/m| Degree | Meter | H/V dB dB dB dB dBuV/m (dlélljn\}'/tm) Margin
11490.0000| 32.5 0 1.0 % 39.3 5.6 33.0 10.0 34.4 54 -19.6 Ave
11490.0000] 32.1 330 1.2 h 39.3 5.6 33.0 10.0 34.0 54 -20.0 Ave
5062.3300 | 40.8 0 1.0 v 34.0 3.2 34.3 10.0 33.6 54 -20.4 Ave
5062.3300 | 39.7 330 1.2 h 34.0 3.2 34.3 10.0 325 54 -215 Ave
4865.0000( 41.4 330 1.2 h 325 3.1 34.8 10.0 32.2 54 -21.8 Ave
4865.0000 | 40.8 0 1.0 % 325 3.1 34.8 10.0 31.6 54 -22.4 Ave
11490.0000] 46.2 0 1.0 v 39.3 5.6 33.0 10.0 48.1 74 -25.9 Peak
5062.3300 54.0 0 1.0 % 34.0 3.2 34.3 10.0 46.8 74 -27.2 Peak
4865.0000 | 56.0 330 1.2 h 325 3.1 34.8 10.0 46.8 74 -27.2 Peak
5062.3300( 53.1 330 1.2 h 34.0 3.2 34.3 10.0 45.9 74 -28.1 Peak
4865.0000 | 55.1 0 1.0 % 325 3.1 34.8 10.0 45.9 74 -28.1 Peak
11490.0000| 43.4 330 1.2 h 39.3 5.6 33.0 10.0 45.3 74 -28.7 Peak
Run # 1- 2 :Final scan 1GHz -25GHz , ( Middle channel. : 5785 MHz) @ 1 meter
Frequency | Reading |Direction|Height| Polar Arlitgsnsna ciggle Amplifier D;Zﬁgie ch;ii;ct)lron 15.247 | 15.247 c
— omments
MHz | dBuV/m | Degree | Meter |H/V | dB | dB dB d8 | dBuV/m (d;‘j{‘/'/tm) Margin

4904.6000 47.0 330 1.2 h 32.5 3.1 34.8 10.0 37.8 54 -16.2 Ave
5080.2000 43.8 330 1.2 h 34.0 3.2 34.3 10.0 36.6 54 -17.4 Ave
11570.0000 | 334 0 1.0 % 39.5 5.4 32.2 10.0 36.2 54 -17.8 Ave
11570.0000 | 33.1 330 1.2 h 39.5 5.4 32.2 10.0 35.9 54 -18.1 Ave
5080.2000 41.6 0 1.0 % 34.0 3.2 34.3 10.0 34.4 54 -19.6 Ave
4904.6000 43.1 0 1.0 % 32.5 3.1 34.8 10.0 33.9 54 -20.1 Ave
5080.2000 57.7 330 1.2 h 34.0 3.2 34.3 10.0 50.5 74 -23.5 Peak
11570.0000 | 47.4 0 1.0 % 39.5 5.4 32.2 10.0 50.2 74 -23.8 Peak
4904.6000 59.2 0 1.0 % 32.5 3.1 34.8 10.0 50.0 74 -24.0 Peak
11570.0000 | 46.6 330 1.2 h 39.5 5.4 32.2 10.0 49.4 74 -24.6 Peak
4904.6000 58.3 330 1.2 h 32.5 3.1 34.8 10.0 49.1 74 -24.9 Peak
5080.2000 55.3 0 1.0 v 34.0 3.2 34.3 10.0 48.1 74 -25.9 Peak
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Run # 1- 3 :Final scan 1GHz -25GHz , ( Highest channel. : 5825 MHz) @ 1 meter
Frequency | Reading [Direction| Height| Polar T8 Ca0Ie ampifier) DIsance | Correction| 55547 | 15 247 ]
— omments
MHz  |dBuV/m | Degree |Meter |[H/V | dB | dB | dB dB | dBuV/m (dg:]r{‘/'/tm) Margin

49520000 | 574 | 330 | 12 | h [ 325 ] 31| 348 | 100 48.2 54 -5.8 Ave
51520000 | 452 | 330 | 12 | h | 340 | 32 | 343 | 100 38.0 54 -16.0 Ave
4952.0000 | 45.9 0 10 | v | 325 ] 31| 348 | 100 36.7 54 -17.3 Ave
11650.0000| 33.6 0 10 | v | 395 | 54 | 322 | 100 36.4 54 -17.6 Ave
11650.0000| 333 | 330 | 12 | h | 395 | 54 | 322 | 100 36.1 54 -17.9 Ave
5152.0000 | 42.0 0 10 | v | 340 | 32 | 343 | 100 34.8 54 -19.2 Ave
49520000 | 629 | 330 | 12 | h | 325 | 31 | 348 | 100 53.7 74 -20.3 Peak
51520000 | 589 | 330 | 1.2 | h | 340 | 32 | 343 | 100 51.7 74 -22.3 Peak
11650.0000| 47.6 0 10 | v | 395 | 54 | 322 | 100 50.4 74 -23.6 Peak
4952.0000 | 58.9 0 10 | v | 325 ] 31| 348 | 100 49.7 74 -24.3 Peak
11650.0000| 468 | 330 | 12 | h | 395 | 54 | 322 | 100 49.6 74 -24.4 Peak
5152.0000 | 55.5 0 10 | v | 340 | 32 | 343 | 100 483 74 -25.7 Peak

Run#1 Intermodulation Radiated Harmonic and Spurious Emission 802.11a CH149 & CH165 @ 0.5 meter

Frequency | Reading |Direction| Height| Polar Arll_tggsna Cizts);e Amplifier D,:'Zt;g(;e C%;i(t:é'ron 15.247 | 15.247 c
— omments
MHz dBuV/m | Degree | Meter | H/V | dB dB dB 4B dBuV/m (dlélljn\}'/tm) Margin

5665.0000 26.0 270 2.4 % 34.1 3.4 0.0 15.5 48.0 54 -6.0 Ave
5585.0000 25.9 180 2.0 v 34.1 3.4 0.0 15.5 47.9 54 -6.1 Ave
5585.0000 25.9 90 2.0 h 34.1 3.4 0.0 15.5 47.9 54 -6.1 Ave
5905.0000 25.8 180 2.0 v 34.1 3.4 0.0 15.5 47.8 54 -6.2 Ave
5905.0000 25.6 90 2.0 h 34.1 3.4 0.0 15.5 47.6 54 -6.4 Ave
5665.0000 25.5 180 2.3 h 34.1 3.4 0.0 15.5 47.5 54 -6.5 Ave
5665.0000 37.9 270 2.4 Y 34.1 3.4 0.0 15.5 59.9 74 -14.1 Peak
5585.0000 37.8 180 2.0 h 34.1 3.4 0.0 15.5 59.8 74 -14.2 Peak
5665.0000 37.7 180 2.3 h 34.1 3.4 0.0 15.5 59.7 74 -14.3 Peak
5585.0000 37.7 90 2.0 v 34.1 3.4 0.0 15.5 59.7 74 -14.3 Peak
5905.0000 37.4 90 2.0 % 34.1 3.4 0.0 15.5 59.4 74 -14.6 Peak
5905.0000 37.3 180 2.0 h 34.1 3.4 0.0 15.5 59.3 74 -14.7 Peak
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802.11b

For Antenna #1 Double Side

Run#1-1 :Final scan 1GHz -25GHz, (Lowest channel. : 2412 MHz) @ 1 meter
Frequency | Reading [Direction| Height| Polar Arlitg:Sna CI?)tSJ;e Amplifier D;:g’;(;e C%{;ﬁfgron 15.247 | 15.247 c
— omments
MHz dBuV/m | Degree | Meter | H/V | dB dB dB dB dBuv/m (dlé::{}'/tm) Margin
3090.0000 63.1 330 1.2 h 29.8 2.5 35.2 10.0 50.3 54 -3.7* Ave
3287.0000 61.0 0 1.2 v 29.8 2.5 35.2 10.0 48.2 54 -5.8 Ave
3287.0000 60.5 330 1.2 h 29.8 2.5 35.2 10.0 47.7 54 -6.3 Ave
3090.0000 58.7 0 1.2 v 29.8 2.5 35.2 10.0 459 54 -8.1 Ave
3090.0000 74.2 330 1.2 h 29.8 2.5 35.2 10.0 61.4 74 -12.6 Peak
4824.0000 50.0 0 1.2 v 32.5 3.1 34.8 10.0 40.8 54 -13.2 Ave
4824.0000 50.0 330 1.2 h 32.5 3.1 34.8 10.0 40.8 54 -13.2 Ave
3287.0000 73.1 330 1.2 h 29.8 2.5 35.2 10.0 60.3 74 -13.7 Peak
3287.0000 72.4 0 1.0 v 29.8 2.5 35.2 10.0 59.6 74 -14.4 Peak
3090.0000 71.0 0 1.0 v 29.8 2.5 35.2 10.0 58.2 74 -15.8 Peak
4824.0000 55.1 330 1.2 h 32.5 3.1 34.8 10.0 45.9 74 -28.1 Peak
4824.0000 55.0 0 1.0 v 32.5 3.1 34.8 10.0 45.8 74 -28.2 Peak
Run # 1- 2 :Final scan 1GHz -25GHz , ( Middle channel. : 2437 MHz) @ 1 meter
Frequency | Reading |Direction| Height | Polar |MM"8| CaDIE |ampyifier| DIStaNCe | COrTection| 45 547 | 15 547 -
— mments
MHz | dBuV/m | Degree | Meter | H/V | dB | dB dB dB8 | dBuV/m (dég{‘/'/tm) Margin
3112.0000 64.8 330 1.2 h 29.8 2.5 35.2 10.0 52.0 54 -2.0* Ave
3312.0000 62.8 330 1.2 h 29.8 2.5 35.2 10.0 50.0 54 -4.0* Ave
3312.0000 60.5 0 1.2 % 29.8 25 35.2 10.0 47.7 54 -6.3 Ave
3112.0000 57.3 0 1.2 % 29.8 2.5 35.2 10.0 44.5 54 -9.5 Ave
3112.0000 76.3 330 1.2 h 29.8 2.5 35.2 10.0 63.5 74 -10.5 Peak
3312.0000 74.6 330 1.2 h 29.8 2.5 35.2 10.0 61.8 74 -12.2 Peak
3312.0000 72.5 0 1.0 % 29.8 25 35.2 10.0 59.7 74 -14.3 Peak
3112.0000 70.6 0 1.0 % 29.8 2.5 35.2 10.0 57.8 74 -16.2 Peak
4874.0000 41.0 330 1.2 h 32.5 3.1 34.8 10.0 31.8 54 -22.2 Ave
4874.0000 40.7 0 1.2 Y% 325 3.1 34.8 10.0 31.5 54 -22.5 Ave
4874.0000 55.3 330 1.2 h 32.5 3.1 34.8 10.0 46.1 74 -27.9 Peak
4874.0000 54.8 0 1.0 v 32.5 3.1 34.8 10.0 45.6 74 -28.4 Peak
Report # R0510271Rpt Page 21 of 129 FCC Part 15.247 & 15.407 Test Report




Meru Networks

FCC ID: RE7-RS4000

Run # 1- 3 :Final scan 1GHz -25GHz , ( Highest channel. :

2462 MHz) @ 1 meter

Frequency | Reading |Direction| Height| Polar Arﬂtggsna ciggle Amplifier DFlthatrcl)?e COIZI’;(e:f(t)LOH 15.247 | 15.247 Comment
— S
MHz | dBuV/m | Degree | Meter | H/V | dB | dB dB dB | dBuV/m (dg:]r{‘/'/tm) Margin
3336.0000 64.6 0 1.2 % 29.8 2.5 35.2 10.0 51.8 54 -2.3 Ave
3138.3000 64.4 330 1.2 h 29.8 25 35.2 10.0 51.6 54 -2.4 Ave
3336.0000 63.6 330 1.2 h 29.8 2.5 35.2 10.0 50.8 54 -3.2 Ave
3138.3000 56.9 0 1.2 v 29.8 2.5 35.2 10.0 44.1 54 -9.9 Ave
3138.3000 76.3 330 1.2 h 29.8 2.5 35.2 10.0 63.5 74 -10.5 Peak
3336.0000 76.0 0 1.0 % 29.8 2.5 35.2 10.0 63.2 74 -10.8 Peak
3138.3000 67.2 0 1.0 % 29.8 2.5 35.2 10.0 54.4 74 -19.6 Peak
4924.0000 38.6 0 1.2 % 32.5 3.1 34.8 10.0 29.4 54 -24.6 Ave
3336.0000 60.9 330 1.2 h 29.8 25 35.2 10.0 48.1 74 -25.9 Peak
4924.0000 36.2 330 1.2 h 325 3.1 34.8 10.0 27.0 54 -27.0 Ave
4924.0000 52.2 0 1.0 v 32.5 3.1 34.8 10.0 43.0 74 -31.0 Peak
4924.0000 48.4 330 1.2 h 32.5 3.1 34.8 10.0 39.2 74 -34.8 Peak
Run#1 Intermodulation Radiated Harmonic and Spur Emission 802.11b CH1 & CH11 @ 1 meter
. " . Antenna| Cable .. | Distance | Correction
Frequency | Reading |Direction|Height| Polar Loss | loss Amplifier Factor Factor 15..24?7 15.247 Comments
MHz dBuV/m | Degree | Meter | H/V | dB dB dB dB dBuV/m (dlélljr\n/'/tm) Margin
2362.0000 32.3 270 2.4 % 28.7 2.0 0.0 10.0 53.0 54 -1.1* Ave
2362.0000 31.6 180 2.3 h 28.7 2.0 0.0 10.0 52.3 54 -1.8* Ave
2512.0000 28.7 90 2.0 h 28.9 2.4 0.0 10.0 50.0 54 -4.0* Ave
2512.0000 25.6 180 2.0 v 28.9 2.4 0.0 10.0 46.9 54 -7.1 Ave
2362.0000 452 270 2.4 Y% 28.7 2.0 0.0 10.0 65.9 74 -8.2 Peak
2362.0000 43.4 180 2.3 h 28.7 2.0 0.0 10.0 64.1 74 -10.0 Peak
2512.0000 42.1 90 2.0 % 28.9 2.4 0.0 10.0 63.4 74 -10.6 Peak
2512.0000 41.0 180 2.0 h 28.9 2.4 0.0 10.0 62.3 74 -11.7 Peak
4874.0000 12.0 180 2.0 v 32.5 3.1 0.0 10.0 37.6 54 -16.4 Ave
4874.0000 11.9 90 2.0 h 32.5 3.1 0.0 10.0 37.5 54 -16.5 Ave
4874.0000 23.8 90 2.0 % 325 3.1 0.0 10.0 49.4 74 -24.6 Peak
4874.0000 23.6 180 2.0 h 32.5 3.1 0.0 10.0 49.2 74 -24.8 Peak
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Meru Networks

FCC ID: RE7-RS4000

For Antenna #2 Single Side

Run#1-1 :Final scan 1GHz -25GHz, ( Lowest channel. : 2412 MHz) @ 1 meter
Frequency | Reading |Direction| Height| Polar Arlltggsna Ci?)ts);e Amplifier D,:'Ztgg(;e Cc;:rgifct)'ron 15.247 | 15.247 c
— omments
MHz dBuV/m | Degree | Meter | H/V | dB dB dB dB dBuV/m (dIB_:JT/I/tm) Margin

3090.0000 64.0 330 1.3 h 29.8 2.5 35.2 10.0 51.2 54 -2.8* Ave
3287.0000 61.9 0 1.2 % 29.8 25 35.2 10.0 49.1 54 -4.9 Ave
3287.0000 61.4 330 1.3 h 29.8 2.5 35.2 10.0 48.6 54 -5.4 Ave
3090.0000 59.6 0 1.2 % 29.8 2.5 35.2 10.0 46.8 54 -7.2 Ave
4824.0000 51.9 0 1.2 % 325 3.1 34.8 10.0 42.7 54 -11.3 Ave
3090.0000 75.1 330 1.3 h 29.8 25 35.2 10.0 62.3 74 -11.7 Peak
4824.0000 51.0 330 1.3 h 325 3.1 34.8 10.0 41.8 54 -12.3 Ave
3287.0000 74.0 330 1.3 h 29.8 25 35.2 10.0 61.2 74 -12.8 Peak
3287.0000 73.3 0 1.2 % 29.8 25 35.2 10.0 60.5 74 -13.5 Peak
3090.0000 71.9 0 1.2 % 29.8 25 35.2 10.0 59.1 74 -14.9 Peak
4824.0000 56.0 330 1.3 h 325 3.1 34.8 10.0 46.8 74 -27.2 Peak
4824.0000 55.9 0 1.2 % 325 3.1 34.8 10.0 46.7 74 -27.3 Peak

Run # 1- 2 :Final scan 1GHz -25GHz , ( Middle channel. : 2437 MHz) @ 1 meter
Frequency | Reading [Direction| Height| Polar Arlitg:Sna Clits’;e Amplifier D;:ﬁg(;e C?:r;félron 15.247 | 15.247 c

— omments
MHz dBuV/m | Degree | Meter | H/V | dB dB dB dB dBuv/m (dlé:jr{}'/tm) Margin

3112.0000 65.8 330 1.3 h 29.8 2.5 35.2 10.0 53.0 54 -1.0* Ave
3312.0000 63.8 330 1.3 h 29.8 25 35.2 10.0 51.0 54 -3.0* Ave
3312.0000 61.5 0 1.2 v 29.8 25 35.2 10.0 48.7 54 -5.3 Ave
3112.0000 58.3 0 1.2 v 29.8 25 35.2 10.0 455 54 -8.5 Ave
3112.0000 77.3 330 1.3 h 29.8 2.5 35.2 10.0 64.5 74 -9.5 Peak
3312.0000 75.6 330 1.3 h 29.8 25 35.2 10.0 62.8 74 -11.2 Peak
3312.0000 73.5 0 1.2 v 29.8 25 35.2 10.0 60.7 74 -13.3 Peak
3112.0000 71.6 0 1.2 v 29.8 25 35.2 10.0 58.8 74 -15.2 Peak
4874.0000 42.0 330 1.3 h 325 3.1 34.8 10.0 32.8 54 -21.2 Ave
4874.0000 41.7 0 1.2 v 325 3.1 34.8 10.0 325 54 -21.5 Ave
4874.0000 56.3 330 1.3 h 325 3.1 34.8 10.0 47.1 74 -26.9 Peak
4874.0000 55.8 0 1.2 v 325 3.1 34.8 10.0 46.6 74 -27.4 Peak

Report # R0510271Rpt Page 23 of 129 FCC Part 15.247 & 15.407 Test Report




Meru Networks

FCC ID: RE7-RS4000

Run # 1- 3 :Final scan 1GHz -25GHz , (Highest channel. : 2462 MHz) @ 1 meter
Frequency | Reading |Direction|Height| Polar A|I1_t§snsna Clgg;e Amplifier Dp'zt:tg?e C?:r;ﬁ(t:;'ron 15.247 | 15.247 c
— omments
MHz | dBuV/m | Degree | Meter | H/V | dB | dB dB dB | dBuVv/m (dg:]r{‘/'/tm) Margin
3336.0000 65.5 0 1.2 % 29.8 2.5 35.2 10.0 52.7 54 -1.3* Ave
3138.3000 65.3 330 1.3 h 29.8 2.5 35.2 10.0 52.5 54 -1.5* Ave
3336.0000 61.3 330 1.3 h 29.8 2.5 35.2 10.0 48.5 54 -5.5 Ave
3138.3000 57.8 0 1.2 % 29.8 2.5 35.2 10.0 45.0 54 -9.0 Ave
3138.3000 77.2 330 1.3 h 29.8 2.5 35.2 10.0 64.4 74 -9.6 Peak
3336.0000 76.9 0 1.2 % 29.8 2.5 35.2 10.0 64.1 74 -9.9 Peak
3336.0000 74.5 330 1.3 h 29.8 2.5 35.2 10.0 61.7 74 -12.3 Peak
3138.3000 68.1 0 1.2 v 29.8 2.5 35.2 10.0 55.3 74 -18.7 Peak
4924.0000 39.6 0 1.2 % 325 3.1 34.8 10.0 30.4 54 -23.6 Ave
4924.0000 37.2 330 1.3 h 32.5 3.1 34.8 10.0 28.0 54 -26.0 Ave
4924.0000 53.1 0 1.2 % 325 3.1 34.8 10.0 43.9 74 -30.1 Peak
4924.0000 494 330 1.3 h 32.5 3.1 34.8 10.0 40.2 74 -33.8 Peak
Run#l Intermodulation Radiated Harmonic and Spur Emission 802.11b CH1 & CH11@ 1 meter
. N . Antenna| Cable ... | Distance | Correction
Frequency | Reading |Direction|Height| Polar Loss | loss Amplifier, Factor Factor 15-.2A.f7 15.247 Comments
MHz dBuV/m | Degree | Meter | H/V | dB dB dB dB dBuV/m (dlé:]r{}'/tm) Margin
2362.0000 32.5 270 2.4 % 28.7 2.0 0.0 10.0 53.2 54 -0.9* Ave
2362.0000 31.2 180 2.3 h 28.7 2.0 0.0 10.0 51.9 54 -2.2* Ave
2512.0000 28.9 90 2.0 h 28.9 2.4 0.0 10.0 50.2 54 -3.8* Ave
2512.0000 25.8 180 2.0 % 28.9 2.4 0.0 10.0 47.1 54 -6.9 Ave
2362.0000 454 270 2.4 % 28.7 2.0 0.0 10.0 66.1 74 -8.0 Peak
2362.0000 43.6 180 2.3 h 28.7 2.0 0.0 10.0 64.3 74 -9.8 Peak
2512.0000 42.3 90 2.0 v 28.9 2.4 0.0 10.0 63.6 74 -10.4 Peak
2512.0000 41.2 180 2.0 h 28.9 2.4 0.0 10.0 62.5 74 -11.5 Peak
4874.0000 12.1 90 2.0 h 32.5 3.1 0.0 10.0 37.7 54 -16.3 Ave
4874.0000 11.9 180 2.0 % 325 3.1 0.0 10.0 375 54 -16.5 Ave
4874.0000 24.0 90 2.0 % 32.5 3.1 0.0 10.0 49.6 74 -24.4 Peak
4874.0000 23.8 180 2.0 h 32.5 3.1 0.0 10.0 494 74 -24.6 Peak
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Meru Networks

FCC ID: RE7-RS4000

802.11g (15.247)

For Antenna #1 double side

Run # 1- 3 :Final scan 1GHz -25GHz , (Lowest channel. : 2412 MHz) @ 1 meter
Frequency | Reading |Direction|Height| Polar Arlitggsna Clggle Amplifier Dlz'zgg(;’e C%{;ﬁfgron 15.247 | 15.247 c
— omments
MHz dBuV/m | Degree | Meter [H/V | dB dB dB dB dBuv/m (dlé:jr{}'/tm) Margin
4824.0000 31.0 0 1.4 % 325 3.1 34.8 10.0 21.8 54 -32.2 Ave
4824.0000 30.7 330 1.3 h 325 3.1 34.8 10.0 21.5 54 -32.5 Ave
3090.0000 33.0 0 14 % 29.8 2.5 35.2 10.0 20.2 54 -33.8 Ave
3287.0000 32.8 0 1.4 % 29.8 25 35.2 10.0 20.0 54 -34.0 Ave
3287.0000 31.9 330 1.3 h 29.8 2.5 35.2 10.0 19.1 54 -34.9 Ave
3090.0000 31.6 330 1.3 h 29.8 2.5 35.2 10.0 18.8 54 -35.2 Ave
4824.0000 44.8 0 1.4 % 325 3.1 34.8 10.0 35.6 74 -38.4 Peak
4824.0000 44.0 330 1.3 h 325 3.1 34.8 10.0 34.8 74 -39.2 Peak
3287.0000 46.2 0 1.4 % 29.8 2.5 35.2 10.0 334 74 -40.6 Peak
3090.0000 45.4 0 1.4 v 29.8 25 35.2 10.0 32.6 74 -41.4 Peak
3287.0000 44.2 330 1.3 h 29.8 25 35.2 10.0 314 74 -42.6 Peak
3090.0000 43.1 330 1.3 h 29.8 2.5 35.2 10.0 30.3 74 -43.7 Peak
Run # 1- 3 :Final scan 1GHz -25GHz , ( Middle channel. : 2437 MHz) @ 1 meter
Frequency | Reading |Direction|Height| Polar Arlltggsna Cigt;;e Amplifier D,:'Ztc"’ltgie Cc::rgitt:ct)'ron 15.247 | 15.247 c
— omments
MHz  |dBuV/m | Degree | Meter |H/V | dB | dB dB dB8 | dBuv/m (d;lz’{‘/'/tm) Margin

3137.0000 40.0 330 1.3 h 29.8 25 35.2 10.0 27.2 54 -26.8 Ave
4874.0000 36.1 0 1.4 % 325 3.1 34.8 10.0 26.9 54 -27.1 Ave
4874.0000 35.8 330 1.3 h 325 3.1 34.8 10.0 26.6 54 -27.4 Ave
3137.0000 38.6 0 14 % 29.8 2.5 35.2 10.0 25.8 54 -28.2 Ave
3312.0000 35.8 330 1.3 h 29.8 25 35.2 10.0 22.9 54 -31.1 Ave
3312.0000 34.1 0 1.4 % 29.8 2.5 35.2 10.0 21.3 54 -32.7 Ave
3137.0000 52.7 330 1.3 h 29.8 2.5 35.2 10.0 39.8 74 -34.2 Peak
4874.0000 47.2 0 1.4 % 325 3.1 34.8 10.0 38.0 74 -36.0 Peak
4874.0000 46.8 330 1.3 h 325 3.1 34.8 10.0 37.6 74 -36.4 Peak
3312.0000 49.5 330 1.3 h 29.8 2.5 35.2 10.0 36.7 74 -37.3 Peak
3137.0000 48.6 0 1.4 v 29.8 25 35.2 10.0 35.8 74 -38.2 Peak
3312.0000 455 0 14 % 29.8 25 35.2 10.0 32.7 74 -41.3 Peak
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Meru Networks

FCC ID: RE7-RS4000

Run # 1- 3 :Final scan 1GHz -25GHz , ( Highest channel. :

2462MHz) @ 1 _meter

Frequency | Reading |Direction|Height| Polar A|I1_t§snsna Clgg;e Amplifier Dp'zt:tg?e C?:r;ﬁ(t:;'ron 15.247 | 15.247 c
— omments
MHz | dBuV/m | Degree | Meter | H/V | dB | dB dB dB | dBuVv/m (dg:]r{‘/'/tm) Margin
3336.0000 49.0 330 1.3 h 29.8 25 35.2 10.0 36.2 54 -17.8 Ave
3336.0000 48.0 0 1.4 % 29.8 2.5 35.2 10.0 35.2 54 -18.8 Ave
3162.0000 47.3 330 1.3 h 29.8 25 35.2 10.0 34.5 54 -19.5 Ave
3162.0000 46.4 0 1.4 % 29.8 2.5 35.2 10.0 33.6 54 -20.4 Ave
3162.0000 63.9 330 1.3 h 29.8 25 35.2 10.0 51.1 74 -22.9 Peak
3336.0000 62.7 0 1.4 % 29.8 2.5 35.2 10.0 49.9 74 -24.1 Peak
3162.0000 61.4 0 1.4 % 29.8 25 35.2 10.0 48.6 74 -25.4 Peak
3336.0000 61.4 330 1.3 h 29.8 2.5 35.2 10.0 48.6 74 -25.4 Peak
4924.0000 315 0 1.4 % 325 3.1 34.8 10.0 22.3 54 -31.7 Ave
4924.0000 31.1 330 1.3 h 325 3.1 34.8 10.0 21.9 54 -32.1 Ave
4924.0000 45.3 0 1.4 % 325 3.1 34.8 10.0 36.1 74 -37.9 Peak
4924.0000 445 330 1.3 h 325 3.1 34.8 10.0 35.3 74 -38.7 Peak
Run#l Intermodulation Radiated Harmonic and Spur Emission 802.11g CH2 & CH10 @ 1 meter
. o . Antenna| Cable .. | Distance | Correction
Frequency | Reading |Direction|Height| Polar Loss | loss Amplifier Factor Factor 15-.24'f7 15.247 Comments
MHz dBuV/m | Degree | Meter | H/V | dB dB dB dB dBuV/m (dlé:;{}'/tm) Margin

2377.0000 315 180 2.3 h 28.7 2.0 0.0 10.0 52.2 54 -1.9* Ave
4874.0000 26.5 90 2.0 h 325 3.1 0.0 10.0 52.1 54 -1.9* Ave
4874.0000 26.1 180 2.0 % 32.5 3.1 0.0 10.0 51.7 54 -2.3* Ave
2377.0000 30.3 270 2.4 % 28.7 2.0 0.0 10.0 51.0 54 -3.1* Ave
2497.0000 27.8 90 2.0 h 28.7 2.0 0.0 10.0 48.5 54 -5.6 Ave
2497.0000 27.3 180 2.0 % 28.7 2.0 0.0 10.0 48.0 54 -6.1 Ave
4874.0000 40.5 180 2.0 h 32.5 3.1 0.0 10.0 66.1 74 -7.9 Peak
4874.0000 39.5 90 2.0 % 325 3.1 0.0 10.0 65.1 74 -8.9 Peak
2377.0000 43.2 180 2.3 h 28.7 2.0 0.0 10.0 63.9 74 -10.2 Peak
2377.0000 42.8 270 2.4 % 28.7 2.0 0.0 10.0 63.5 74 -10.6 Peak
2497.0000 42.6 180 2.0 h 28.7 2.0 0.0 10.0 63.3 74 -10.8 Peak
2497.0000 41.0 90 2.0 Y% 28.7 2.0 0.0 10.0 61.7 74 -12.4 Peak
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Meru Networks

FCC ID: RE7-RS4000

For Antenna #2 Single side

Run # 1- 3 :Final scan 1GHz -25GHz, (Lowest channel. : 2412MHz) @ 1 meter
Frequency | Reading |Direction|Height| Polar Ar&tg:sna Cigts);e Amplifier DFlthatr;(;e Cc'):rerlict:ct)lron 15.247 | 15.247 c
— omments
MHz dBuV/m | Degree | Meter | H/V | dB dB dB dB dBuV/m (dIB‘l'Jr\n/'/tm) Margin
4824.0000 32.0 0 1.4 % 325 3.1 34.8 10.0 22.8 54 -31.2 Ave
4824.0000 31.7 330 1.3 h 325 3.1 34.8 10.0 22.5 54 -31.5 Ave
3090.0000 34.0 0 1.4 % 29.8 25 35.2 10.0 21.2 54 -32.8 Ave
3287.0000 33.8 0 1.4 % 29.8 2.5 35.2 10.0 21.0 54 -33.0 Ave
3287.0000 32.9 330 1.3 h 29.8 2.5 35.2 10.0 20.1 54 -33.9 Ave
3090.0000 32.6 330 1.3 h 29.8 2.5 35.2 10.0 19.8 54 -34.2 Ave
4824.0000 45.8 0 1.4 % 325 3.1 34.8 10.0 36.6 74 -37.4 Peak
4824.0000 45.0 330 1.3 h 325 3.1 34.8 10.0 35.8 74 -38.2 Peak
3287.0000 47.2 0 1.4 % 29.8 25 35.2 10.0 344 74 -39.6 Peak
3090.0000 46.4 0 1.4 % 29.8 2.5 35.2 10.0 33.6 74 -40.4 Peak
3287.0000 45.2 330 1.3 h 29.8 25 35.2 10.0 324 74 -41.6 Peak
3090.0000 441 330 1.3 h 29.8 25 35.2 10.0 31.3 74 -42.7 Peak
Run # 1- 3 :Final scan 1GHz -25GHz , (Middle channel. : 2437MHz) @ 1 meter
Frequency | Reading |Direction|Height| Polar Arlitggsna Clggle Amplifier Dlz'zgg(;’e C%{;ﬁfgron 15.247 | 15.247 c
— omments
MHz dBuV/m | Degree | Meter [H/V | dB dB dB dB dBuVv/m (dlé:jr{}'/tm) Margin

3137.0000 41.0 330 1.3 h 29.8 2.5 35.2 10.0 28.2 54 -25.8 Ave
4874.0000 37.1 0 1.4 % 325 3.1 34.8 10.0 27.9 54 -26.1 Ave
4874.0000 36.8 330 1.3 h 325 3.1 34.8 10.0 27.6 54 -26.4 Ave
3137.0000 39.6 0 1.4 % 29.8 2.5 35.2 10.0 26.8 54 -27.2 Ave
3312.0000 36.7 330 1.3 h 29.8 2.5 35.2 10.0 23.9 54 -30.1 Ave
3312.0000 35.1 0 1.4 % 29.8 25 35.2 10.0 22.3 54 -31.7 Ave
3137.0000 53.6 330 1.3 h 29.8 2.5 35.2 10.0 40.8 74 -33.2 Peak
4874.0000 48.2 0 1.4 % 325 3.1 34.8 10.0 39.0 74 -35.0 Peak
4874.0000 47.8 330 1.3 h 325 3.1 34.8 10.0 38.6 74 -35.4 Peak
3312.0000 50.5 330 1.3 h 29.8 2.5 35.2 10.0 37.7 74 -36.3 Peak
3137.0000 49.6 0 1.4 % 29.8 2.5 35.2 10.0 36.8 74 -37.2 Peak
3312.0000 46.5 0 1.4 % 29.8 25 35.2 10.0 33.7 74 -40.3 Peak
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Meru Networks

FCC ID: RE7-RS4000

Run # 1- 3 :Final scan 1GHz -25GHz , ( Highest channel. :

2462MHz) @ 1 meter

Frequency | Reading |Direction|Height| Polar A|I1_t§snsna Clgg;e Amplifier Dp'gtéitg?e C?:r;ﬁ(t:;'ron 15.247 | 15.247 c
— omments
MHz | dBuV/m | Degree | Meter | H/V | dB | dB dB dB | dBuVv/m (dg:]r{‘/'/tm) Margin
3336.0000 50.0 330 1.3 h 29.8 2.5 35.2 10.0 37.2 54 -16.8 Ave
3336.0000 49.0 0 1.4 % 29.8 2.5 35.2 10.0 36.2 54 -17.8 Ave
3162.0000 48.3 330 1.3 h 29.8 2.5 35.2 10.0 35.5 54 -18.5 Ave
3162.0000 47.4 0 1.4 % 29.8 2.5 35.2 10.0 34.6 54 -19.4 Ave
3162.0000 64.8 330 1.3 h 29.8 2.5 35.2 10.0 52.0 74 -22.0 Peak
3336.0000 63.6 0 1.4 % 29.8 2.5 35.2 10.0 50.8 74 -23.2 Peak
3162.0000 62.3 0 1.4 v 29.8 25 35.2 10.0 495 74 -245 Peak
3336.0000 62.3 330 1.3 h 29.8 2.5 35.2 10.0 495 74 -245 Peak
4924.0000 325 0 1.4 % 325 3.1 34.8 10.0 23.3 54 -30.7 Ave
4924.0000 32.1 330 1.3 h 325 3.1 34.8 10.0 22.9 54 -31.1 Ave
4924.0000 46.3 0 1.4 % 325 3.1 34.8 10.0 37.1 74 -36.9 Peak
4924.0000 455 330 1.3 h 325 3.1 34.8 10.0 36.3 74 -37.7 Peak
Run#l Intermodulation Radiated Harmonic and Spur Emission 802.11g CH2 & CH10 @ 1 meter
. N . Antenna| Cable ... | Distance | Correction
Frequency | Reading |Direction| Height| Polar Loss loss Amplifier Eactor Factor 15..24?7 15.247 Comments
MHz dBuV/m | Degree | Meter | H/V | dB dB dB dB dBuV/m (dIE;:Jr\r'/'/tm) Margin

2377.0000 31.7 180 2.3 h 28.7 2.0 0.0 10.0 52.4 54 -1.7* Ave
4874.0000 26.7 90 2.0 h 325 3.1 0.0 10.0 52.3 54 -1.7* Ave
4874.0000 26.3 180 2.0 v 325 3.1 0.0 10.0 51.9 54 -2.1* Ave
2377.0000 30.5 270 2.4 v 28.7 2.0 0.0 10.0 51.2 54 -2.9* Ave
2497.0000 28.0 90 2.0 h 28.7 2.0 0.0 10.0 48.7 54 -5.4 Ave
2497.0000 275 180 2.0 v 28.7 2.0 0.0 10.0 48.2 54 -5.9 Ave
4874.0000 40.7 180 2.0 h 325 3.1 0.0 10.0 66.3 74 -1.7 Peak
4874.0000 39.7 90 2.0 v 325 3.1 0.0 10.0 65.3 74 -8.7 Peak
2377.0000 43.4 180 2.3 h 28.7 2.0 0.0 10.0 64.1 74 -10.0 Peak
2377.0000 43.0 270 2.4 v 28.7 2.0 0.0 10.0 63.7 74 -10.4 Peak
2497.0000 42.8 180 2.0 h 28.7 2.0 0.0 10.0 63.5 74 -10.6 Peak
2497.0000 41.2 90 2.0 v 28.7 2.0 0.0 10.0 61.9 74 -12.2 Peak
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Meru Networks FCC ID: RE7-RS4000

802.11a Mid Band(15.407)
For Antenna #1 double side

Run # 1- 1 :Final scan 1GHz -25GHz , ( Lowest channel. : 5260 MHz) @ 0.5 meter

. L . Antenna | Cable - Distance | Correction
Frequency | Reading | Direction |Height| Polar Loss loss Amplifier Eactor Factor 15..4(')7 15.407 Comments
MHz dBuV/m| Degree | Meter | H/V dB dB dB dB dBuV/m (dlé:jr{}'/tm) Margin
6134.0000 | 50.1 180 2.0 % 35.0 3.7 34.5 15.6 38.7 54 -15.3 Ave
6134.0000 | 48.3 90 2.0 h 35.0 3.7 345 15.6 36.9 54 -17.1 Ave
5939.0000 | 49.3 90 2.0 h 34.1 3.4 34.5 15.6 36.7 54 -17.3 Ave
4380.0000 | 51.2 180 2.0 % 31.8 2.9 34.7 15.6 35.6 54 -18.4 Ave
5939.0000 | 48.3 180 2.0 % 34.1 3.4 34.5 15.6 35.6 54 -18.4 Ave
4380.0000 | 70.5 90 2.0 v 31.8 2.9 34.7 15.6 54.9 74 -19.1 Peak
6134.0000 | 65.2 90 2.0 % 35.0 3.7 34.5 15.6 53.8 74 -20.2 Peak
4380.0000 | 49.1 90 2.0 h 31.8 2.9 34.7 15.6 33.5 54 -20.5 Ave
5939.0000 | 66.0 180 2.0 h 34.1 3.4 345 15.6 53.4 74 -20.6 Peak
4585.0000 | 47.3 90 2.0 h 32.5 3.1 34.8 15.6 32.5 54 -21.5 Ave
6134.0000 | 63.5 180 2.0 h 35.0 3.7 34.5 15.6 52.1 74 -21.9 Peak
4585.0000 | 46.8 180 2.0 % 325 3.1 34.8 15.6 32.0 54 -22.0 Ave
4380.0000 | 66.7 180 2.0 h 31.8 2.9 34.7 15.6 51.1 74 -22.9 Peak
5939.0000 | 63.1 90 2.0 % 34.1 3.4 34.5 15.6 50.5 74 -23.5 Peak
10520.0000 | 34.6 270 2.4 % 38.7 5.4 33.2 15.6 29.9 54 -24.1 Ave
4585.0000 | 64.5 180 2.0 h 325 3.1 34.8 15.6 49.7 74 -24.3 Peak
4585.0000 | 62.9 90 2.0 % 32.5 3.1 34.8 15.6 48.1 74 -25.9 Peak
10520.0000| 31.5 180 2.3 h 38.7 5.4 33.2 15.6 26.9 54 -27.1 Ave
10520.0000 | 45.9 270 2.4 % 38.7 5.4 33.2 15.6 41.3 74 -32.7 Peak
10520.0000 | 43.1 180 2.3 h 38.7 5.4 33.2 15.6 38.5 74 -35.5 Peak
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Meru Networks

FCC ID: RE7-RS4000

Run # 1- 1 :Final scan 1GHz -25GHz , ( Middle channel. :

5300 MHz) @ 0.5 meter

Frequency | Reading | Direction | Height| Polar | A7 | Ca0Ie | Appiifiey | Distance | Correction | 45 4571 15,407 ]
— omments
MHz |dBuV/m| Degree |Meter |H/V | dB | dB dB dB dBuV/m (déLT/'fm) Margin
6172.0000 | 49.3 180 | 20 | v | 350 | 37 | 345 15.6 38.0 54 160 |  Ave
6172.0000 | 48.6 90 20 | h | 350 | 37 | 345 15.6 37.2 54 168 |  Ave
6172.0000 | 65.9 90 20 | v | 350 | 37 | 345 15.6 54.5 74 195 | Peak
5983.0000 | 46.6 180 | 20 | v | 341 | 34 | 345 15.6 34.0 54 200 | Ave
4420.0000 | 49.3 180 | 20 | v | 318 | 29 | 347 15.6 337 54 203 | Ave
4420.0000 | 48.6 90 20 | h | 318 | 29 | 347 15.6 33.0 54 210 | Ave
5083.0000 | 45.5 90 20 | h | 341 | 34 | 345 15.6 32.9 54 211 | Ave
6172.0000 | 64.3 180 | 20 | h | 350 | 37 | 345 15.6 52.9 74 211 | Peak
4625.0000 | 46.6 180 | 20 | v | 325 | 31 | 348 15.6 31.8 54 222 | Ave
4625.0000 | 45.2 90 20 | h | 325 | 31 | 348 15.6 30.4 54 236 |  Ave
4420.0000 | 65.7 90 20 | v | 318 | 29 | 347 15.6 50.1 74 239 | Peak
5983.0000 | 62.0 90 20 | v | 341 | 34 | 345 15.6 49.4 74 246 | Peak
5983.0000 | 60.3 180 | 20 | h | 341 | 34 | 345 15.6 47.7 74 263 | Peak
4420.0000 | 63.2 180 | 20 | h | 318 | 29 | 347 15.6 47.6 74 264 | Peak
4625.0000 | 60.7 90 20 | v | 325 | 31 | 348 15.6 45.9 74 281 | Peak
4625.0000 | 58.6 180 | 20 | nh | 325 | 31 | 348 15.6 438 74 -30.2 | Peak
Run # 1- 1 :Final scan 1GHz -25GHz, ( Highest channel. : 5320 MHz) @ 0.5 meter
Frequency | Reading | Direction | Height| Polar | A7t | Cable | appyifigy | Distance [ Comection |45 457 | 15 407 S
MHz |dBuV/m| Degree |Meter |H/V | dB | dB dB dB dBuVv/m (dgt';{‘/'}m) Margin
6197.0000 | 51.0 180 | 20 | v | 350 | 37 | 345 15.6 39.6 54 | -144 | Ave
6197.0000 | 50.2 90 20 | h | 350 | 37 | 345 15.6 38.8 54 | -152 | Ave
5996.0000 | 48.8 180 | 20 | v | 341 | 34 | 345 15.6 36.2 54 | -178 | Ave
6197.0000 | 67.6 90 20 | v | 350 | 37 | 345 15.6 56.2 74 | -17.8 | Peak
4440.0000 | 51.1 180 | 20 | v | 318 | 29 | 347 15.6 35.5 54 | -185 | Ave
5996.0000 | 47.6 90 20 | h | 341 | 34 | 345 15.6 35.0 54 | -190 | Ave
4440.0000 | 50.1 90 20 | h | 318 | 29 | 347 15.6 345 54 | -195 | Ave
6197.0000 | 65.9 180 | 20 | h | 350 | 37 | 345 15.6 54.5 74 | -195 | Peak
4625.0000 | 47.6 180 | 20 | v | 325 | 31 | 348 15.6 32.8 54 | -212| Ave
4625.0000 | 46.6 90 20 | h | 325 | 31 | 348 15.6 318 54 | 222 | Ave
5996.0000 | 63.9 90 20 | v | 341 | 34 | 345 15.6 51.3 74 | 227 | Peak
4440.0000 | 66.4 90 20 | v | 318 | 29 | 347 15.6 50.8 74 | 232 | Peak
4440.0000 | 65.2 180 | 20 | h | 318 | 29 | 347 15.6 49.6 74 | 244 | Peak
10640.0000 | 34.0 270 | 24 | v | 387 | 54 | 332 15.6 29.4 54 | -246 | Ave
5996.0000 | 61.3 180 | 20 | h | 341 | 34 | 345 15.6 48.7 74 | 253 | Peak
4625.0000 | 61.8 90 20 | v | 325 | 31 | 348 15.6 47.0 74 | 270 | Peak
10640.0000| 31.0 90 21 | h | 387 | 54 | 332 15.6 26.4 54 | -276 | Ave
4625.0000 | 60.3 180 | 20 | h | 325 | 31 | 348 15.6 45.5 74 | 285 | Peak
10640.0000 | 43.1 270 | 24 | v | 387 | 54 | 332 15.6 385 74 | -355 | Peak
10640.0000 | 42.0 90 21 | h | 387 | 54 | 332 15.6 37.4 74 | -366 | Peak
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Meru Networks

FCC ID: RE7-RS4000

Run#1 Intermodulation Radiated Harmonic and Spur Emission 802.11a CH34 & CH48) @ 0.5 meter

Frequency | Reading | Direction | Height| Polar |A"eMa| Ca0Ie | pppifiey | Distance | Correction| 45 407 | 15497 _—
. S
MHz [dBuV/m| Degree |Meter |H/V| dB | dB dB dB dBuV/m (déf,"\}'fm Margin
10420.0000] 235 | 270 | 24 | v | 380 | 54 | 00 156 51.3 54 | 27| Ave
104200000 202 | 180 | 23 | h | 380 | 54 | 00 156 48.0 54 | 60 | Ave
51200000 | 261 | 180 | 12 | v | 340 | 32 | 00 156 477 54 | 63 | Ave
5060.0000 | 243 | 180 | 20 | v | 340 | 32 | 00 156 459 54 | 82 | Ave
53000000 | 235 | 270 | 24 | v | 340 | 32 | 00 156 451 54 | 90 | Ave
5060.0000 | 233 | 90 | 20 | h | 340 | 32 | 00 156 44.9 54 | 92 | Ave
5120.0000 | 214 0 12 | h | 340 | 32 | 00 156 43.0 54 | -11.0 | Ave
10420.0000| 348 | 270 | 24 | v | 380 | 54 | 00 156 62.6 74 | 114 | Peak
53000000 | 210 | 180 | 23 | h | 340 | 32 | 00 156 42.6 54 | 115 | Ave
51200000 | 400 | 90 | 10 | v | 340 | 32 | 00 156 616 74 | 125 | Peak
10420.0000| 318 | 180 | 23 | h | 380 | 54 | 00 156 59.6 74 | 144 | Peak
5120.0000 | 35.2 0 12 | h | 340 | 32 | 00 156 56.8 74 | 173 | Peak
53000000 | 350 | 270 | 24 | v | 340 | 32 | 00 156 56.6 74 | 175 | Peak
5060.0000 | 345 | 90 | 20 | v | 340 | 32 | 00 156 56.1 74 | 180 | Peak
5060.0000 | 326 | 180 | 20 | h | 340 | 32 | 00 156 54.2 74 | 199 | Peak
53000000 | 321 | 180 | 23 | h | 340 | 32 | 00 156 53.7 74 | 204 | Peak
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Meru Networks

FCC ID: RE7-RS4000

For Antenna #2 Single side

Run # 1- 1 :Final scan 1GHz -25GHz , ( Lowest channel. :

5260 MHz) @ 0.5 meter

. N . Antenna| Cable - Distance | Correction
Frequency | Reading | Direction |Height| Polar Loss loss Amplifier Factor Factor 15..4(.)7 15.407 Comments
MHz dBuV/m| Degree | Meter | H/V dB dB dB dB dBuV/m (dlélljn\}'/tm) Margin
6134.0000 | 49.5 180 2.0 % 35.0 3.7 34.5 15.6 38.1 54 -15.9 Ave
6134.0000 | 47.8 90 2.0 h 35.0 3.7 345 15.6 36.4 54 -17.6 Ave
5939.0000 | 48.8 90 2.0 h 34.1 3.4 34.5 15.6 36.2 54 -17.8 Ave
5939.0000 | 47.7 180 2.0 % 34.1 34 34.5 15.6 35.1 54 -18.9 Ave
4380.0000 | 50.6 180 2.0 % 31.8 2.9 34.7 15.6 35.0 54 -19.0 Ave
4380.0000 | 69.7 90 2.0 % 31.8 2.9 34.7 15.6 54.1 74 -19.9 Peak
6134.0000 | 64.5 90 2.0 % 35.0 3.7 34.5 15.6 53.1 74 -20.9 Peak
4380.0000 | 48.6 90 2.0 h 31.8 2.9 34.7 15.6 33.0 54 -21.0 Ave
5939.0000 | 65.3 180 2.0 h 34.1 3.4 34.5 15.6 52.7 74 -21.3 Peak
4585.0000 | 46.8 90 2.0 h 325 3.1 34.8 15.6 32.0 54 -22.0 Ave
4585.0000 | 46.3 180 2.0 % 32,5 3.1 34.8 15.6 31.5 54 -22.5 Ave
6134.0000 | 62.8 180 2.0 h 35.0 3.7 34.5 15.6 51.4 74 -22.6 Peak
4380.0000 | 66.0 180 2.0 h 31.8 2.9 34.7 15.6 50.4 74 -23.6 Peak
5939.0000 | 62.4 90 2.0 % 34.1 3.4 345 15.6 49.8 74 -24.2 Peak
10520.0000| 34.2 270 2.4 % 38.7 5.4 33.2 15.6 29.6 54 -24.4 Ave
4585.0000 | 63.8 180 2.0 h 325 3.1 34.8 15.6 49.0 74 -25.0 Peak
4585.0000 | 62.2 90 2.0 % 32,5 3.1 34.8 15.6 47.4 74 -26.6 Peak
10520.0000| 31.2 180 2.3 h 38.7 5.4 33.2 15.6 26.6 54 -27.4 Ave
10520.0000| 45.4 270 2.4 % 38.7 5.4 33.2 15.6 40.8 74 -33.2 Peak
10520.0000| 42.6 180 2.3 h 38.7 5.4 33.2 15.6 38.0 74 -36.0 Peak
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FCC ID: RE7-RS4000

Run # 1- 1 :Final scan 1GHz -25GHz , ( Middle channel. :

5300 MHz) @ 0.5 meter

Frequency | Reading | Direction | Height| Polar Arllts:Sna Clﬁt;;e Amplifier D,:':tc"’ltgie Co':rarliglron 15.407 |15.407 c
— omments
MHz dBuV/m| Degree | Meter [ H/V dB dB dB dB dBuVv/m (dIB‘l'Jr\n/'/tm) Margin
6172.0000 | 49.9 180 2.0 % 35.0 3.7 345 15.6 38.5 54 -15.5 Ave
6172.0000 | 49.0 90 2.0 h 35.0 3.7 34.5 15.6 37.6 54 -16.4 Ave
6172.0000 | 66.3 90 2.0 % 35.0 3.7 34.5 15.6 54.9 74 -19.1 Peak
5983.0000 | 47.1 180 2.0 % 34.1 3.4 345 15.6 345 54 -19.5 Ave
4420.0000 | 49.8 180 2.0 v 31.8 2.9 34.7 15.6 34.2 54 -19.8 Ave
4420.0000 | 49.1 90 2.0 h 31.8 2.9 34.7 15.6 335 54 -20.5 Ave
5983.0000 | 46.0 90 2.0 h 34.1 3.4 34.5 15.6 334 54 -20.6 Ave
6172.0000 | 64.7 180 2.0 h 35.0 3.7 34.5 15.6 53.3 74 -20.7 Peak
4625.0000 | 47.1 180 2.0 % 32.5 3.1 34.8 15.6 32.3 54 -21.7 Ave
4625.0000 | 45.7 90 2.0 h 32.5 3.1 34.8 15.6 30.9 54 -23.1 Ave
4420.0000 | 66.1 90 2.0 % 31.8 2.9 34.7 15.6 50.5 74 -23.5 Peak
5983.0000 | 62.4 90 2.0 % 34.1 3.4 34.5 15.6 49.8 74 -24.2 Peak
4420.0000 | 63.6 180 2.0 h 31.8 2.9 34.7 15.6 48.0 74 -26.0 Peak
5983.0000 | 60.4 180 2.0 h 34.1 3.4 34.5 15.6 47.8 74 -26.2 Peak
4625.0000 | 61.1 90 2.0 % 32.5 3.1 34.8 15.6 46.3 74 -27.7 Peak
4625.0000 | 59.0 180 2.0 h 32.5 3.1 34.8 15.6 44.2 74 -29.8 Peak
Run #1-1 :Final scan 1GHz -25GHz, (Highest channel. : 5320 MHz) @ 0.5 Meter
. S . Antenna| Cable - Distance | Correction
Frequency |Reading | Direction [Height| Polar Loss loss Amplifier Factor Factor 15..4(?7 15.407 Comments
MHz dBuV/m| Degree | Meter | H/V dB dB dB dB dBuV/m (dIB‘l'Jr\n/'/tm) Margin
6197.0000 | 51.4 180 2.0 % 35.0 3.7 34.5 15.6 40.0 54 -14.0 Ave
6197.0000 | 50.6 90 2.0 h 35.0 3.7 34.5 15.6 39.2 54 -14.8 Ave
5996.0000 | 49.3 180 2.0 % 34.1 3.4 34.5 15.6 36.7 54 -17.3 Ave
6197.0000 | 68.0 90 2.0 % 35.0 3.7 34.5 15.6 56.6 74 -17.4 Peak
4440.0000 | 51.5 180 2.0 % 31.8 2.9 34.7 15.6 35.9 54 -18.1 Ave
5996.0000 | 48.1 90 2.0 h 34.1 3.4 34.5 15.6 35.5 54 -18.5 Ave
4440.0000 | 50.5 90 2.0 h 31.8 2.9 34.7 15.6 34.9 54 -19.1 Ave
6197.0000 | 66.3 180 2.0 h 35.0 3.7 34.5 15.6 54.9 74 -19.1 Peak
4625.0000 | 48.1 180 2.0 % 325 3.1 34.8 15.6 33.3 54 -20.7 Ave
4625.0000 | 47.1 90 2.0 h 325 3.1 34.8 15.6 32.3 54 -21.7 Ave
5996.0000 | 64.3 90 2.0 % 34.1 3.4 34.5 15.6 51.7 74 -22.3 Peak
4440.0000 | 66.8 90 2.0 % 31.8 2.9 34.7 15.6 51.2 74 -22.8 Peak
4440.0000 | 65.6 180 2.0 h 31.8 2.9 34.7 15.6 50.0 74 -24.0 Peak
10640.0000 | 34.5 270 2.4 Y% 38.7 5.4 33.2 15.6 29.9 54 -24.1 Ave
5996.0000 | 61.7 180 2.0 h 34.1 3.4 34.5 15.6 49.1 74 -24.9 Peak
4625.0000 | 62.2 90 2.0 % 325 3.1 34.8 15.6 47.4 74 -26.6 Peak
10640.0000| 31.5 90 2.1 h 38.7 5.4 33.2 15.6 26.9 54 -27.1 Ave
4625.0000 | 60.7 180 2.0 h 325 3.1 34.8 15.6 45.9 74 -28.1 Peak
10640.0000 | 43.6 270 2.4 % 38.7 54 33.2 15.6 39.0 74 -35.0 Peak
10640.0000| 425 90 2.1 h 38.7 5.4 33.2 15.6 37.9 74 -36.1 Peak
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Meru Networks FCC ID: RE7-RS4000

Run#l Intermodulation Radiated Harmonic and Spur Emission 802.11a CH52 & CH60 @ 0.5 Meter

. N . Antenna| Cable - Distance | Correction
Frequency | Reading | Direction [Height| Polar Loss l0ss Amplifier Factor Factor 15-.4(-)7 15.407 Comments
MHz |dBuV/m| Degree |Meter |[H/V| dB | dB dB dB dBuV/m (déf,"\}'fm Margin
10580.0000| 23.1 180 1.2 % 38.7 5.4 0.0 15.6 51.6 54 -2.4* Ave
10580.0000| 225 0 1.2 h 38.7 5.4 0.0 15.6 51.0 54 -3.0* Ave
5200.0000 | 28.5 270 24 v 34.0 3.2 0.0 15.6 50.1 54 -4.0* Ave
5200.0000 | 26.1 180 2.3 h 34.0 3.2 0.0 15.6 47.7 54 -6.3 Ave
5380.0000 | 23.8 270 2.4 % 34.0 3.2 0.0 15.6 45.4 54 -8.7 Ave
5140.0000 | 22.5 180 2.0 % 34.0 3.2 0.0 15.6 44.1 54 -10.0 Ave
5140.0000 | 21.4 90 2.0 h 34.0 3.2 0.0 15.6 43.0 54 -11.1 Ave
5380.0000 | 20.8 180 2.3 h 34.0 3.2 0.0 15.6 42.4 54 -11.7 Ave
10580.0000| 33.5 90 1.0 % 38.7 5.4 0.0 15.6 62.0 74 -12.0 Peak
5200.0000 | 39.1 270 2.4 % 34.0 3.2 0.0 15.6 60.7 74 -13.4 Peak
10580.0000| 30.9 0 1.2 h 38.7 5.4 0.0 15.6 59.4 74 -14.6 Peak
5200.0000 | 37.4 180 2.3 h 34.0 3.2 0.0 15.6 59.0 74 -15.1 Peak
5380.0000 | 35.5 270 2.4 % 34.0 3.2 0.0 15.6 57.1 74 -17.0 Peak
5140.0000 | 34.9 90 2.0 % 34.0 3.2 0.0 15.6 56.5 74 -17.6 Peak
5140.0000 | 33.3 180 2.0 h 34.0 3.2 0.0 15.6 54.9 74 -19.2 Peak
5380.0000 | 32.2 180 2.3 h 34.0 3.2 0.0 15.6 53.8 74 -20.3 Peak
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FCC ID: RE7-RS4000

802.11a Low Band (15.407)

For Antenna #1 Double Side

Run # 1- 1 :Primary scan 1GHz -25GHz , ( Lowest channel. :5180) @ 0.5 Meter

Frequency |Reading | Direction [Height| Polar Arlw_tg:Sna C|2ts);e Amplifier DFltheir;(;e Cc;r;gglron 15.407 |15.407 c
— omments
MHz dBuV/m| Degree | Meter | H/V dB dB dB dB dBuV/m (dlé:jr{}'/tm) Margin
6060.0000 | 49.6 180 2.3 h 35.0 3.7 34.5 15.6 38.2 54 -15.8 Ave
5851.0000 | 49.6 90 2.0 h 34.1 3.4 34.5 15.6 37.0 54 -17.0 Ave
4302.0000 | 50.4 90 2.0 h 31.8 2.9 34.7 15.6 34.8 54 -19.2 Ave
4488.0000 | 49.3 180 2.3 h 31.8 2.9 34.7 15.6 33.7 54 -20.3 Ave
6060.0000 | 44.2 270 2.4 % 35.0 3.7 34.5 15.6 32.8 54 -21.2 Ave
5851.0000 | 64.7 180 2.0 h 34.1 3.4 34.5 15.6 52.1 74 -21.9 Peak
6060.0000 | 62.3 180 2.3 h 35.0 3.7 34.5 15.6 50.9 74 -23.1 Peak
5851.0000 | 42.6 180 2.0 \% 34.1 3.4 34.5 15.6 30.0 54 -24.0 Ave
4302.0000 | 45.0 180 2.0 v 31.8 2.9 34.7 15.6 29.4 54 -24.6 Ave
4302.0000 | 64.8 180 2.0 h 31.8 2.9 34.7 15.6 49.2 74 -24.8 Peak
6060.0000 | 60.1 270 2.4 \% 35.0 3.7 34.5 15.6 48.7 74 -25.3 Peak
4488.0000 | 43.3 270 2.4 v 31.8 2.9 34.7 15.6 21.7 54 -26.4 Ave
10360.0000 | 32.8 270 2.4 % 38.0 54 33.8 15.6 26.8 54 -27.2 Ave
4302.0000 | 62.1 90 2.0 % 31.8 2.9 34.7 15.6 46.5 74 -27.5 Peak
5851.0000 | 59.1 90 2.0 v 34.1 3.4 34.5 15.6 46.5 74 -27.5 Peak
10360.0000| 32.4 180 2.3 h 38.0 54 33.8 15.6 26.4 54 -27.6 Ave
4488.0000 | 59.8 180 2.3 h 31.8 2.9 34.7 15.6 44.2 74 -29.8 Peak
4488.0000 | 58.9 270 2.4 v 31.8 2.9 34.7 15.6 43.3 74 -30.7 Peak
10360.0000 | 45.7 270 2.4 % 38.0 54 33.8 15.6 39.7 74 -34.3 Peak
10360.0000 | 44.8 180 2.3 h 38.0 5.4 33.8 15.6 38.8 74 -35.2 Peak
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Meru Networks FCC ID: RE7-RS4000

Run # 1- 1 :Primary scan_1GHz -25GHz , ( Middle channel. : 5200) @ 0.5 Meter

. N . Antenna| Cable - Distance | Correction
Frequency |Reading | Direction [Height| Polar Loss 0SS Amplifier Factor Factor 15-.4(-)7 15.407 Comments
MHz  |dBuV/m| Degree |Meter |[H/V| dB | dB dB dB dBuV/m (dg:]r{‘/'/tm) Margin
6076.0000 | 50.6 180 2.1 h 35.0 3.7 34.5 15.6 39.2 54 -14.8 Ave
6076.0000 | 48.0 270 2.4 % 35.0 3.7 34.5 15.6 36.6 54 -17.4 Ave
4320.0000 | 51.2 180 2.1 h 31.8 2.9 34.7 15.6 35.6 54 -18.4 Ave
6076.0000 | 65.2 270 2.4 % 35.0 3.7 34.5 15.6 53.8 74 -20.2 Peak
5888.0000 | 45.7 270 2.4 % 34.1 3.4 34.5 15.6 33.1 54 -20.9 Ave
6076.0000 | 64.2 180 2.3 h 35.0 3.7 34.5 15.6 52.8 74 -21.2 Peak
4320.0000 | 48.3 270 2.4 % 31.8 2.9 34.7 15.6 32.7 54 -21.3 Ave
5888.0000 | 45.3 180 2.1 h 34.1 3.4 34.5 15.6 32.7 54 -21.3 Ave
4522.0000 | 47.3 180 2.1 h 325 3.1 34.8 15.6 325 54 -21.5 Ave
4320.0000 | 66.8 270 2.4 v 31.8 2.9 34.7 15.6 51.2 74 -22.8 Peak
4522.0000 | 45.9 270 2.4 % 32.5 3.1 34.8 15.6 31.1 54 -22.9 Ave
5888.0000 | 62.7 180 2.3 h 34.1 3.4 34.5 15.6 50.1 74 -23.9 Peak
5888.0000 | 62.4 270 2.4 % 34.1 3.4 34.5 15.6 49.8 74 -24.2 Peak
4320.0000 | 64.6 180 2.3 h 31.8 2.9 34.7 15.6 49.0 74 -25.0 Peak
4522.0000 | 63.4 180 2.3 h 32.5 3.1 34.8 15.6 48.6 74 -25.4 Peak
4522.0000 | 62.3 270 2.4 % 325 3.1 34.8 15.6 475 74 -26.5 Peak
10400.0000 | 32.7 270 2.4 % 38.0 5.4 33.8 15.6 26.7 54 -27.3 Ave
10400.0000 | 32.2 180 2.2 h 38.0 5.4 33.8 15.6 26.2 54 -27.8 Ave
10400.0000| 45.6 270 2.4 v 38.0 5.4 33.8 15.6 39.6 74 -34.4 Peak
10400.0000 | 44.6 180 2.2 h 38.0 5.4 33.8 15.6 38.6 74 -35.4 Peak
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FCC ID: RE7-RS4000

Run # 1- 1 :Primary scan _1GHz -25GHz , (Highest channel. : 5240) @ 0.5 meter

Frequency |Reading | Direction [Height| Polar Arﬂtggsna Clits);e Amplifier Dp'ztéitg?e C?:r;ifgron 15.407 |15.407 c
— omments
MHz  |dBuV/m| Degree |Meter |[H/V| dB | dB dB dB dBuV/m (dg:]r{‘/'/tm) Margin
6114.0000 | 54.1 90 2.1 h 35.0 3.7 34.5 15.6 42.7 54 -11.3 Ave
4360.0000 | 56.1 90 2.1 h 31.8 2.9 34.7 15.6 40.5 54 -13.5 Ave
5930.0000 | 52.3 90 2.1 h 34.1 3.4 34.5 15.6 39.7 54 -14.3 Ave
6114.0000 | 50.3 270 2.4 % 35.0 3.7 34.5 15.6 38.9 54 -15.1 Ave
5930.0000 | 50.4 270 2.4 % 34.1 3.4 34.5 15.6 37.8 54 -16.2 Ave
4563.0000 | 51.8 90 2.1 h 325 3.1 34.8 15.6 37.0 54 -17.0 Ave
6114.0000 | 68.1 90 2.1 h 35.0 3.7 34.5 15.6 56.7 74 -17.3 Peak
6114.0000 | 67.1 270 2.4 % 35.0 3.7 34.5 15.6 55.7 74 -18.3 Peak
4360.0000 | 50.8 270 2.4 % 31.8 2.9 34.7 15.6 35.2 54 -18.8 Ave
4563.0000 | 49.1 270 2.4 v 325 3.1 34.8 15.6 34.3 54 -19.7 Ave
5930.0000 | 66.6 90 2.1 h 34.1 3.4 34.5 15.6 54.0 74 -20.0 Peak
4360.0000 | 69.1 90 2.1 h 31.8 2.9 34.7 15.6 53.5 74 -20.5 Peak
5930.0000 | 66.1 270 2.4 % 34.1 3.4 34.5 15.6 53.5 74 -20.5 Peak
4360.0000 | 67.7 270 2.4 % 31.8 2.9 34.7 15.6 52.1 74 -21.9 Peak
4563.0000 | 66.4 90 2.1 h 325 3.1 34.8 15.6 51.6 74 -22.4 Peak
4563.0000 | 64.9 270 2.4 % 325 3.1 34.8 15.6 50.1 74 -23.9 Peak
10480.0000 | 32.7 270 2.4 % 38.0 5.4 33.8 15.6 26.7 54 -27.3 Ave
10480.0000 | 32.2 90 2.1 h 38.0 5.4 33.8 15.6 26.2 54 -27.8 Ave
10480.0000| 45.6 270 2.4 v 38.0 5.4 33.8 15.6 39.6 74 -34.4 Peak
10480.0000 | 44.6 90 2.1 h 38.0 5.4 33.8 15.6 38.6 74 -35.4 Peak
Run#1 Intermodulation Radiated Harmonic and Spur Emission 802.11a CH34 & CH48 @ 0.5 Meter
. R . Antenna | Cable - Distance | Correction
Frequency | Reading | Direction | Height| Polar Loss loss Amplifier Factor Factor 15..4(?7 15.407 Comments
MHz dBuV/m| Degree | Meter | H/V dB dB dB dB dBuV/m (dIB‘l'Jr\n/'/tm) Margin
10420.0000 | 24.3 270 2.4 v 38.0 5.4 0.0 15.6 52.1 54 -1.9* Ave
10420.0000| 21.0 180 2.3 h 38.0 5.4 0.0 15.6 48.8 54 -5.2 Ave
5120.0000 | 26.8 180 1.2 % 34.0 3.2 0.0 15.6 48.4 54 -5.7 Ave
5060.0000 | 25.1 180 2.0 % 34.0 3.2 0.0 15.6 46.7 54 -7.3 Ave
5300.0000 | 24.3 270 2.4 v 34.0 3.2 0.0 15.6 45.9 54 -8.2 Ave
5060.0000 | 24.1 90 2.0 h 34.0 3.2 0.0 15.6 45,7 54 -8.3 Ave
5120.0000 | 22.2 0 1.2 h 34.0 3.2 0.0 15.6 43.8 54 -10.3 Ave
5300.0000 | 21.8 180 2.3 h 34.0 3.2 0.0 15.6 43.4 54 -10.7 Ave
10420.0000| 35.5 270 2.4 v 38.0 5.4 0.0 15.6 63.3 74 -10.7 Peak
5120.0000 | 40.7 90 1.0 v 34.0 3.2 0.0 15.6 62.3 74 -11.8 Peak
10420.0000| 32.5 180 2.3 h 38.0 5.4 0.0 15.6 60.3 74 -13.7 Peak
5120.0000 | 35.9 0 1.2 h 34.0 3.2 0.0 15.6 57.5 74 -16.6 Peak
5300.0000 | 35.7 270 2.4 % 34.0 3.2 0.0 15.6 57.3 74 -16.8 Peak
5060.0000 [ 35.2 90 2.0 % 34.0 3.2 0.0 15.6 56.8 74 -17.3 Peak
5060.0000 [ 33.3 180 2.0 h 34.0 3.2 0.0 15.6 54.9 74 -19.2 Peak
5300.0000 [ 32.8 180 2.3 h 34.0 3.2 0.0 15.6 54.4 74 -19.7 Peak
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For Antenna #2 single Side

Run#1- 1 :Primary scan_1GHz -25GHz , ( Lowest channel. : 5180) @ 0.5 Meter

. N . Antenna| Cable - Distance | Correction
Frequency |Reading | Direction [Height| Polar Loss loss Amplifier Factor Factor 15..4(?7 15.407 Comments
MHz dBuV/m| Degree | Meter | H/V dB dB dB dB dBuV/m (dlélljr\n/'/tm) Margin
6060.0000 | 50.1 180 2.3 h 35.0 3.7 34.5 15.6 38.7 54 -15.3 Ave
5851.0000 | 50.1 90 2.0 h 34.1 3.4 34.5 15.6 37.5 54 -16.5 Ave
4302.0000 | 50.8 90 2.0 h 31.8 2.9 34.7 15.6 35.2 54 -18.8 Ave
4488.0000 | 49.8 180 2.3 h 31.8 2.9 34.7 15.6 34.2 54 -19.8 Ave
6060.0000 | 44.7 270 2.4 % 35.0 3.7 34.5 15.6 33.3 54 -20.7 Ave
5851.0000 | 65.1 180 2.0 h 34.1 3.4 34.5 15.6 52.5 74 -21.5 Peak
6060.0000 | 62.7 180 2.3 h 35.0 3.7 34.5 15.6 51.3 74 -22.7 Peak
5851.0000 | 43.1 180 2.0 % 34.1 3.4 34.5 15.6 30.5 54 -23.5 Ave
4302.0000 | 45.5 180 2.0 % 31.8 2.9 34.7 15.6 29.9 54 -24.1 Ave
4302.0000 | 65.2 180 2.0 h 31.8 2.9 34.7 15.6 49.6 74 -24.4 Peak
6060.0000 | 60.5 270 2.4 % 35.0 3.7 34.5 15.6 49.1 74 -24.9 Peak
4488.0000 | 43.7 270 2.4 % 31.8 2.9 34.7 15.6 28.1 54 -25.9 Ave
10360.0000| 33.3 270 2.4 % 38.0 5.4 33.8 15.6 217.3 54 -26.7 Ave
10360.0000 | 32.9 180 2.3 h 38.0 5.4 33.8 15.6 26.9 54 -27.1 Ave
4302.0000 | 62.5 90 2.0 v 31.8 2.9 34.7 15.6 46.9 74 -27.1 Peak
5851.0000 | 59.5 90 2.0 % 34.1 3.4 34.5 15.6 46.9 74 -27.1 Peak
4488.0000 | 60.2 180 2.3 h 31.8 2.9 34.7 15.6 44.6 74 -29.4 Peak
4488.0000 | 59.3 270 2.4 % 31.8 2.9 34.7 15.6 43.7 74 -30.3 Peak
10360.0000 | 46.2 270 2.4 % 38.0 5.4 33.8 15.6 40.2 74 -33.8 Peak
10360.0000 | 45.3 180 2.3 h 38.0 5.4 33.8 15.6 39.3 74 -34.7 Peak
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Run # 1- 1 :Primary scan 1GHz -25GHz , ( Middle channel. : 5200) @ 0.5meter

. N . Antenna| Cable - Distance | Correction
Frequency |Reading | Direction [Height| Polar Loss 0SS Amplifier Factor Factor 15-.4(-)7 15.407 Comments
MHz  |dBuV/m| Degree |Meter |[H/V| dB | dB dB dB dBuV/m (dg:]r{‘/'/tm) Margin
6076.0000 | 51.0 180 2.1 h 35.0 3.7 34.5 15.6 39.6 54 -14.4 Ave
6076.0000 | 48.5 270 2.4 % 35.0 3.7 34.5 15.6 37.1 54 -16.9 Ave
4320.0000 | 51.6 180 2.1 h 31.8 2.9 34.7 15.6 36.0 54 -18.0 Ave
6076.0000 | 65.6 270 2.4 % 35.0 3.7 34.5 15.6 54.2 74 -19.8 Peak
5888.0000 | 46.2 270 2.4 % 34.1 3.4 34.5 15.6 33.6 54 -20.4 Ave
4320.0000 | 48.8 270 2.4 % 31.8 2.9 34.7 15.6 33.2 54 -20.8 Ave
6076.0000 | 64.6 180 2.3 h 35.0 3.7 34.5 15.6 53.2 74 -20.8 Peak
5888.0000 | 45.8 180 2.1 h 34.1 3.4 34.5 15.6 33.2 54 -20.8 Ave
4522.0000 | 47.8 180 2.1 h 32.5 3.1 34.8 15.6 33.0 54 -21.0 Ave
4522.0000 | 46.4 270 2.4 v 325 3.1 34.8 15.6 31.6 54 -22.4 Ave
4320.0000 | 67.2 270 2.4 % 31.8 2.9 34.7 15.6 51.6 74 -22.4 Peak
5888.0000 | 63.1 180 2.3 h 34.1 3.4 34.5 15.6 50.5 74 -23.5 Peak
5888.0000 | 62.8 270 2.4 % 34.1 3.4 34.5 15.6 50.2 74 -23.8 Peak
4320.0000 | 65.0 180 2.3 h 31.8 2.9 34.7 15.6 49.4 74 -24.6 Peak
4522.0000 | 63.8 180 2.3 h 32.5 3.1 34.8 15.6 49.0 74 -25.0 Peak
4522.0000 | 62.7 270 2.4 % 325 3.1 34.8 15.6 47.9 74 -26.1 Peak
10400.0000| 33.2 270 2.4 % 38.0 5.4 33.8 15.6 217.2 54 -26.8 Ave
10400.0000 | 32.7 180 2.2 h 38.0 5.4 33.8 15.6 26.7 54 -27.3 Ave
10400.0000| 46.1 270 2.4 v 38.0 5.4 33.8 15.6 40.1 74 -33.9 Peak
10400.0000| 45.1 180 2.2 h 38.0 5.4 33.8 15.6 39.1 74 -34.9 Peak
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Run # 1- 1 :Primary scan 1GHz -25GHz , ( Highest channel. : 5240) @ 0.5 Meter

Frequency |Reading | Direction [Height| Polar Arﬂtggsna Clits);e Amplifier Dp'ztéitg?e C?:r;ifgron 15.407 |15.407 c
— omments
MHz  |dBuV/m| Degree |Meter |[H/V| dB | dB dB dB dBuV/m (dg:]r{‘/'/tm) Margin
6114.0000 | 54.5 90 2.1 h 35.0 3.7 34.5 15.6 43.1 54 -10.9 Ave
4360.0000 | 56.5 90 2.1 h 31.8 2.9 34.7 15.6 40.9 54 -13.1 Ave
5930.0000 | 52.8 90 2.1 h 34.1 3.4 34.5 15.6 40.2 54 -13.8 Ave
6114.0000 | 50.7 270 2.4 % 35.0 3.7 34.5 15.6 39.3 54 -14.7 Ave
5930.0000 | 50.8 270 2.4 % 34.1 3.4 34.5 15.6 38.2 54 -15.8 Ave
4563.0000 | 52.2 90 2.1 h 325 3.1 34.8 15.6 37.4 54 -16.6 Ave
6114.0000 | 68.5 90 2.1 h 35.0 3.7 34.5 15.6 57.1 74 -16.9 Peak
6114.0000 | 67.5 270 2.4 % 35.0 3.7 34.5 15.6 56.1 74 -17.9 Peak
4360.0000 | 51.2 270 2.4 % 31.8 2.9 34.7 15.6 35.6 54 -18.4 Ave
4563.0000 | 49.6 270 2.4 v 325 3.1 34.8 15.6 34.8 54 -19.2 Ave
5930.0000 | 67.0 90 2.1 h 34.1 3.4 34.5 15.6 54.4 74 -19.6 Peak
4360.0000 | 69.5 90 2.1 h 31.8 2.9 34.7 15.6 53.9 74 -20.1 Peak
5930.0000 | 66.5 270 2.4 % 34.1 3.4 34.5 15.6 53.9 74 -20.1 Peak
4360.0000 | 68.1 270 2.4 % 31.8 2.9 34.7 15.6 52.5 74 -21.5 Peak
4563.0000 | 66.8 90 2.1 h 325 3.1 34.8 15.6 52.0 74 -22.0 Peak
4563.0000 | 65.3 270 2.4 % 325 3.1 34.8 15.6 50.5 74 -23.5 Peak
10480.0000| 33.2 270 2.4 % 38.0 5.4 33.8 15.6 217.2 54 -26.8 Ave
10480.0000 | 32.7 90 2.1 h 38.0 5.4 33.8 15.6 26.7 54 -27.3 Ave
10480.0000| 46.1 270 2.4 v 38.0 5.4 33.8 15.6 40.1 74 -33.9 Peak
10480.0000| 45.1 90 2.1 h 38.0 5.4 33.8 15.6 39.1 74 -34.9 Peak
Run#l Intermodulation Radiated Harmonic and Spur Emission 802.11a CH52 & CH60 @ 0.5 Meter
. N . Antenna | Cable - Distance | Correction
Frequency | Reading | Direction | Height| Polar Loss loss Amplifier Factor Factor 15..4(?7 15.407 Comments
MHz dBuV/m| Degree | Meter | H/V dB dB dB dB dBuVv/m (dIB‘l'Jr\n/'/tm) Margin
10580.0000| 23.5 180 1.2 Y% 38.7 5.4 0.0 15.6 52.0 54 -2.0* Ave
10580.0000| 22.9 0 1.2 h 38.7 5.4 0.0 15.6 51.4 54 -2.6* Ave
5200.0000 | 28.9 270 2.4 v 34.0 3.2 0.0 15.6 50.5 54 -3.6* Ave
5200.0000 | 26.5 180 2.3 h 34.0 3.2 0.0 15.6 48.1 54 -6.0 Ave
5380.0000 | 24.2 270 2.4 v 34.0 3.2 0.0 15.6 45.8 54 -8.2 Ave
5140.0000 | 22.9 180 2.0 v 34.0 3.2 0.0 15.6 44.5 54 -9.6 Ave
5140.0000 | 21.8 90 2.0 h 34.0 3.2 0.0 15.6 43.4 54 -10.7 Ave
5380.0000 | 21.2 180 2.3 h 34.0 3.2 0.0 15.6 42.8 54 -11.3 Ave
10580.0000 | 33.9 90 1.0 v 38.7 5.4 0.0 15.6 62.4 74 -11.6 Peak
5200.0000 | 39.5 270 2.4 v 34.0 3.2 0.0 15.6 61.1 74 -13.0 Peak
10580.0000| 31.3 0 1.2 h 38.7 5.4 0.0 15.6 59.8 74 -14.2 Peak
5200.0000 | 37.8 180 2.3 h 34.0 3.2 0.0 15.6 59.4 74 -14.7 Peak
5380.0000 | 35.9 270 24 s 34.0 3.2 0.0 15.6 57.5 74 -16.6 Peak
5140.0000 | 35.3 90 2.0 v 34.0 3.2 0.0 15.6 56.9 74 -17.2 Peak
5140.0000 | 33.7 180 2.0 h 34.0 3.2 0.0 15.6 55.3 74 -18.8 Peak
5380.0000 | 32.6 180 2.3 h 34.0 3.2 0.0 15.6 54.2 74 -19.9 Peak
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Unwanted Emission@ 3 meter

Frequency | Reading | Direction | Height| Polar Arlltggsna Clgg;e Amplifer DFlthatrcl)?e C?:r;i(t:élron FCCB FCCB
MHz dBuV/m| Degree | Meter | H/V dB dB dB dB dBuV/m | Limit(dBuV/m) | Margin(dB)
109.94 53.0 270 2.1 H 11.0 2.1 28.2 0.0 37.9 435 -5.6
112.40 50.0 270 3.2 H 12.1 2.2 28.2 0.0 36.1 43.5 -7.4
109.94 50.0 330 1.2 \% 11.0 2.1 28.2 0.0 34.9 435 -8.6
112.40 47.0 75 1.8 \% 12.1 2.2 28.2 0.0 33.1 435 -10.4
330.00 45.0 240 3.1 H 14.2 3.9 27.5 0.0 35.6 46.0 -10.4
114.46 46.5 250 1.0 \% 12.1 2.2 28.2 0.0 32.6 435 -10.9
329.97 44.2 250 1.0 \Y 14.1 3.8 27.5 0.0 34.6 46.0 -11.4
330.00 43.5 270 1.0 \% 14.2 3.9 27.5 0.0 34.1 46.0 -11.9
114.46 43.8 280 2.8 H 12.1 2.2 28.2 0.0 29.9 435 -13.6
329.97 37.0 280 2.8 H 14.1 3.8 27.5 0.0 27.4 46.0 -18.6
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815.207(a) - CONDUCTED EMISSIONS

Measurement Uncertainty

All measurements involve certain levels of uncertainties. The factors contributing to uncertainties are
spectrum analyzer, cable loss, and LISN.

Based on NIS 81, The Treatment of Uncertainty in EMC Measurements, the best estimate of the
uncertainty of any conducted emissions measurement at BACL is +2.4 dB.
EUT Setup

The measurement was performed in the shield room, using the same setup per ANSI C63.4-2003
measurement procedure. The specification used was FCC 15 Subpart B limits.

The spacing between the peripherals was 10 centimeters.
External 1/O cables were draped along the edge of the test table and bundled when necessary.

The notebook PC was connected with 120Vac/60Hz power source.

Receiver Setup

The EMI test receiver was set to investigate the spectrum from 150 kHz to 30MHz.

Test Equipment List and Details

Manufacturer Description Model Serial Number Cal. Date
Rohde & i
Acrtificial LISN ESH2-Z5 871884/039 2005-08-16
Schwarz
Rohde & .
EMI Test Receiver ESCS30 100176 2005-09-15
Schwarz

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Test Procedure

During the conducted emission test, the power cord of the host system was connected to the auxiliary
outlet of the first LISN.

Maximizing procedure was performed on the six (6) highest emissions of each modes tested to ensure EUT
is compliant with all installation combination.

All data was recorded in the peak detection mode. Quasi-peak readings were only performed when an
emission was found to be marginal (within -4 dB of specification limits). Quasi-peak readings are
distinguished with a "Qp".
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FCC ID: RE7-RS4000

Summary of Test Results

According to the data in following table, the EUT complies with the FCC Conducted margin for a Class B

device, with the worst margin reading of:

-0.7 dB at 9.900 MHz in the Line conductor mode*
*The test data was within the measurement of uncertainty.

Conducted Emissions Test Data

Environmental Conditions

Temperature: 23°C
Relative Humidity: 42%
ATM Pressure: 1018 mbar

The testing was performed by Snell Leong on 2005-11-10.

LINE CONDUCTED EMISSIONS FCC PART 15 CLASs B
Frequency Amplitude Detector Phase Limit Margin
MHz dBuV Qp/Ave/Peak Line/Neutral dBuV dB

9.900 49.3 Ave Line 50.00 -0.7*
12.000 45.7 Ave Line 50.00 -4.3
8.000 45.4 Ave Neutral 50.00 -4.6
9.600 41.7 Ave Neutral 50.00 -8.3
9.900 48.4 QP Line 60.00 -11.6
8.000 45.1 QP Neutral 60.00 -14.9
0.165 48.2 QP Neutral 65.21 -17.0
9.600 41.9 QP Neutral 60.00 -18.1
0.165 36.1 Ave Neutral 55.21 -19.1
0.170 32.4 Ave Line 54.96 -22.6

*The test data was within the measurement of

Plot of Conducted Emissions Test Data

uncertainty.

Plot(s) of Conducted Emissions Test Data is presented hereinafter as reference.
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FCC ID: RE7-RS4000
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FCC ID: RE7-RS4000
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§2.1051 - SPURIOUS EMISSIONS AT ANTENNA TERMINALS

Standard Applicable

Requirements: CFR 47, § 2.1051.

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1057.

Measurement Procedure

The RF output of the EUT was connected to a spectrum analyzer through appropriate attenuation. The
resolution bandwidth of the spectrum analyzer was set at 100 kHz. Sufficient scans were taken to show any
out of band emissions up to 10" harmonic.

Equipment Lists

Manufacturer Description Model Serial Number Cal. Date
Agilent Spectrum Analyzer E4446A US44300386 2005-11-10

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Measurement Result

Environmental Conditions

Temperature: 23°C
Relative Humidity: 45%
ATM Pressure: 1015 mbar

The testing was performed by Snell Leong on 2005-11-1.

Please refer to following pages for plots of spurious emission.
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802.11a (15.247)
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Marker

i Select Marker
4

Atten
Normal

Delta

Delta Pair
{Tracking Ref)
f

Re A

Span Pair
Span Center

L S

1o Marker a
s | —495.000000 MHz
|-55.28 dB

Elf) |
Off

More
1 of 2

File Operation Status, A:\SCREN115.GIF file saved
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Middle Channel
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High Channel
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k EXTIR n-.d.-.-.\\-l';-.v.—.-- R B e Py et |
FTun [Markerse> " I Mkr 3 CF
swp 1437.400000 MHz
-68.61 dBm
MH ~ More
#Res B8 kHz YB z 1l p L2
File Operation Status. A:\SCREN126.GIF file saved
= Agilent Marker
| Select Marker
1 2 3 4
Normal
Delta

Delta Pair
{Tracking Ref)

Ref A
Span Pair
p Span Center
(f: "Mark '.|'ﬁ'p‘T—"r'*\,.,"-'""I"“,\"-.-pa\s_-’-‘l"f I1'.'Lrh-r‘*-;J..I"LIHh*I’I"'"‘-\'"""'.'\"'-‘M""’1uI.I""-ra'-"""ﬂ‘"""f-. B
- TMarker A
L Off
swp | —510.000000 MHz
-50.19 dB
. - : More
1of 2

File Operation Status, A:\SCREN127.GIF file saved




FCC ID: RE7-RS4000

Freq/Channel

Center Freq
17.5000006 GHz

Start Freq
1600860088 GHz

Stop Freq
250080088 GHz

CF Step
1.50860066 GHz
Auto Man

Freq Offset
A.00800008 Hz

S

-y | e, Sy "
“r,.h.‘ .-"'“'."v .r.'h‘uh‘u"'hh"rl Lt ‘n.? '“J'h“"",_n'ﬂ"r’-\,lllr’.. e
W Y

(fi: #

fe | otop Signal Track
swo 125.00000000 GHz n ot

File Operation Status, A:\SCREN128.GIF file saved

H Agilent Peak Search

Next Peak
Next Pk Right
MNext Pk Left

Min Search
1
L
‘_.‘.n--n'r'“'r " "“"?p'ww__*n“ w

e il T Pk-Pk Search

ety i
§ 'Fl.a_-'.,r-..‘.l”i.ﬂ.'a.~.|-;a'1-,-a,u'v-"'l.a'n"""""“ i

Marker
37.350000000 GH=z
-49.81 dBm

Mkr 3 CF

More
1of 2

ile Operation Status, A:\NSCREN129.GIF file saved




FCC ID: RE7-RS4000

802.11b (15.247)

Low Channel

1

s | 452.000000 MHz
_58.78 dBm
30,8 MH

1 S
;o ? R o Mo by
u-p-.J-.--;l-.r-'-\rs.-.ﬁ“n."" a7 e h""-'“-kﬂh‘-.!“.lhl"u"'ﬁ

% Marker a
swp  [B627.000P00 MHZ
| -64.34 dB

Peak Search

Next Peak

Next Pk Right

Mext Pk Left

Min Search

Pk-Pk Search

Mkr » CF

More
1 of 2

Marker

| Select Marker

1 2z 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1 of 2

File Operation Status, A:\SCREN®73.GIF file saved




FCC ID: RE7-RS4000

# Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search

1 Pk-Pk Search

o e el i e [T . M
'M ) k .-'na"-"-"‘M"H"L"'k"ua,,x- o i b, il '4-...,.‘,_;__,‘1\”___»..**'5 W R e
arker

7.100000000 GHz Mkr 5 CF

More

.ll it i kHz # T ] il p b o

File Operation Statuss A:\SCREN®74.GIF file saved

4 Agilent Peak Search
B GHz
Atten ] : Next Peak

Next Pk Right
Mext Pk Left
Min Search

)| Pk-Pk Search

24.220000000 GHz Mkr > CF
|-58.97 dBm —
: 1of2

ile Operation Status, A:\SCRENG75.GIF file saved




FCC ID: RE7-RS4000

Mid Channel

I VIS WA POS— l‘n,l."'uu"5\IIil"<'-'P"-"-“lﬂ‘\,.pb)-rWv.'-h'l.-\'-a_A-,.,I}-4.-.,1'!"-j-',_.-‘l_l.-\f,‘u'luq,.\q,m‘l
Marker

B
Atten

f

s | 476.200000 MHz
-54.92 dBm

#Res B

I|.|I E: H

-420.000000 MHz

File Operation Status. A:\NSCRENO77.GIF file saved

d |
o 1 X
J .-.-"‘*‘"M “'-\'t-J |'~.-’>_ﬂ.-'M'|.-'n4‘""I"'“1"""'-%"“'-“"‘“"'\' hete

Marker at™

i g A

Peak Search

Next Peak

Next Pk Right

MNext Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1of 2

File Operation Status. A:\NSCRENO76.GIF file saved

Marker

i Select Marker
1 i 3 il

Normal

Delta

Delta Pair
Tracking Ref)

Ref A

Span Pair

Span Center

Off

More
1 of 2




FCC ID: RE7-RS4000

Peak Search
B ;
Atten ; Next Peak

Next Pk Right
Next Pk Left
Min Search

$ Pk-Pk Search

pi, )
T Iy g, b
it . et iy, J,y».l}.u"’“ e ""-"r-J__,H,>.n\.|*JJ piet L Y

06 by I i N
- [Marker
FT; 7.133000000 GHz Mkr 5 CF
-61.84 dBm ;
0 ¢ ore
. 1 of 2

File Operation Status, A:\SCREN®78.GIF file saved

4 Agilent Peak Search
B j GHz
Atten ] ¢ Next Peak

Next Pk Right
Mext Pk Left
Min Search

b Pk-Pk Search

N "'M‘~,_,;J'l""".l'r«-""'JN;"M\"

I _,ri:;ia ‘F"E‘éuriug,.- " SN
24.400000000 GHz -
-59.06 dBm -

.? 1of 2

ile Operation Status, A:\SCRENG79.GIF file saved




FCC ID: RE7-RS4000

High Channel
- Agilent Peak Search
Next Peak
Next Pk Right
Next Pk Left
Min Search
1
ﬁ' Pk-Pk Search
. k r.,I,4a.4.L,-...ur;..t.H_.-,.;.d.fwa.\«.w‘ﬂ"‘"-huﬂ l'-'-‘!'AI".."1‘“-"""""“"h'-.‘\‘-..ta..r.-'}""{v-;‘-‘.p ]
Harker Mkr 3 CF
502.100000 MHz
-57.98 dBm
= More
' 1of2

ile Operation Status. A:\SCRENG@80.GIF file saved

i Agilent Marker
B / -
Htter Select Marker
1 2 3 4
Normal
Delta
I Delta Pair
{Tracking Ref)
Ref A
Span Pair
) Span Center
"Marker Au-..al.,.u..|La:-~‘I“'l M e Aot
Off
-446.666667 MHz
-68.50 dB
. — More
1of2

ile Operation Status, A:\SCRENO81.GIF file saved




FCC ID: RE7-RS4000

Peak Search
B "k
Atten ; Next Peak

Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

et it | g W U
£ b ..;.M‘"'""AW-Y v i bt iy
FTun |Marker Mkr 3 CF
swp | 7.217000000 GHz
-62.94 dBm
Bl More
: 1of2

File Operation Status, A:\SCREN®82.GIF file saved

i Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

- N "L.J_r-y-;.'J,_I..II.-H'“"-"-,rir”w"-tw-\&.-'v"" "'i"Fr-4'rr‘Ir‘\\0<'-"-"'*'a.'.___.-a'\rww".-“"‘*
= 'Marker
ur Mkr 3 CF
s |24.300000000 GHz
-58.82 dBm
. More
1 of 2

File Operation Status, A:\SCREN®83.GIF file saved




FCC ID: RE7-RS4000

Intermondulation Port Emission Channel 1~11

a Mkrl

W
5 1
“1_’]\ A e S R, e

) J .1'1'\"1
"Marker a™"

-393.333334 MHz
|-65.20 dB

1
il
]
||| | .".
() NI RIEVL IS L RS RPN S SO e )
swp [476.200000 MHz
-51.96 dBm
MH
#Res VEH 308 kHz 21 nt

Marker

i Select Marker

1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
f

Re A

Span Pair
Span Center

Off

More
1of 2

Operation $tatus, A:\SCRENOS6.GIF file saved

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

File Operation Status. A:\SCREN®85.GIF file deleted




FCC ID: RE7-RS4000

- Agilent Peak Search
B kr] G
Atten ] Hext Peak

Next Pk Right
Next Pk Left

Min Search

. Pk-Pk Search
S U .d,+-ﬁ“""'J‘"‘-‘w-,,-":-w*"""‘" --,..,w....aLm_-.,.,-*u_.-.-'r-x.,ﬁ "y
Tun Marker™ Mkr > CF
sep 7.075000000 GHz
-62.79 dBm
More
1of2

i Agilent Peak Search

Next Peak
Next Pk Right
MNext Pk Left

Min Search

| Pk-Pk Search

g ml-.\J.I...‘.L\'-i"l'\.iﬂr'lllhl"l o, e h.-""""a,._.u"vﬁ‘\."..,.ﬂ_w‘, s s.__._.-"'

= "Marker
ur Mkr 5> CF
swp 124.220000000 GHz
-58.50 dBm

. : More
Z 1 of 2

File Operation Status. A:\NSCRENO39.GIF file saved




FCC ID: RE7-RS4000

802.11g (15.247)

Low Channel

Marker
451.400000 MHz
-B65.75 dBm

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr » CF

More
1 of 2

Unable to save file

% Agilent

_H tten 3
Marker a LR
-388.388388 MHz
-66.70 dB ”

L h

1
. it
Mmﬂ..-.w.uw?w“‘ Namdiraar et AL L st

Marker

i Select Marker

1 2z 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

File Operation Status, A:\SCREN996.GIF file saved

More
1 of 2




FCC ID: RE7-RS4000

e Peak Search

' -. Next Peak
2?&556@@@@@ GHz _

-63.46 dBm Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Operation Status, A:\SCREN997.GIF file saved

#% Agilent Peak Search

H : Hext Peak
74.550800000 GHz .

~59.68 dBm Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
#Res VBH 308 kHz #Seap (1080 pt Lore

File Operation Status, A:\SCREN998.GIF file saved




FCC ID: RE7-RS4000

Mid Channel

. Agilent

3

-1M ar ke rp'm..x,,_.,.,i.,.\_,,-.,.-. e el e e ey o T L & S e

474600000 MHz
1-59.73 dBn

% Agilent

o |
£ ' f ' . )= .»,u._.\!'vjll'-ﬂll"‘."q *\"».\I l‘-.l.--.t«N'H\-"Pl"‘n"'*k""‘"ﬁ"
o fMarker a

o |~166.666666 MHz
|-62.95 dB

s BU VBH 300 kHz

nondinstih,

a Mkrl -1

o ooy

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1of2

ile Operation Status. A:\SCREN104.GIF file saved

Marker

i Select Marker

4

Normal

Delta

Delta Pair
f(Tracking Ref)

Re A

Span Pair

Span Center

Off

More
1 of 2

File Operation Status, A:\SCREN106.GIF file saved




FCC ID: RE7-RS4000

Peak Search
; a Mkrl 4, £
Atten 18 dB Next Peak

Next Pk Right
Mext Pk Left
Min Search

" Pk-Pk Search

g, S,
Wt by, T Wi qu-.w-

Mkr » CF

s | 4.700000000 GHz
~66.16 dB

More
1 of 2

4 Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left

Min Search

1

Pk-Pk Search
MY i, L, ™y ! i, Loy, P P, f"lhl'L-w’rﬁ"‘-a'rﬂ

" .I"'l._,."‘#"‘IJ.'{’*".,,E"" WL g™ Tl TR N "-"n.;'*f--*-w" O TR L

- [Marker Mkr 3 CF
swp 24.350000000 GHz
-58.95 dBm

. More
1of2

File Operation Status, A:\SCREN108.GIF file saved




FCC ID: RE7-RS4000

High Channel
5 Agilent . Peak Search
. | Next Peak
Next Pk Right
Next Pk Left
Minh Search

Pk-Pk Search

- f,
..JM ar k e r.,,,,, St Wl

620.100000 MH= Mkr 5 CF’

-66.77 dBm ;
30.0 ore
. 1of 2

ile Operation Status. A:\SCREN109.GIF file saved

= Agilent Marker

| Select Marker
1 i 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A
Span Pair

Span Center

£ 4 S o~ i
frun (Marker a* Off

swo | —440.000000 MHz
|-58.57 dB ||

More
1 of 2

File Operation Status, A:\SCREN110.GIF file saved




FCC ID: RE7-RS4000

- Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left

Min Search

1 Pk-Pk Search
ITYIRE Y \..._‘~;_.l'-v-"\""*"'--\.-J'f-l.-u'.lp""*"h"“lr.JI"""""--,.l-""""‘b\'.'""l‘h.'.'--\|'|-.-"-”mIlINL."""""Ii\,,I..,,.-J.\'.l’*“""""l""u_.».
Marker Mkr 3 CF
7.108000000 GHz
-b62.66 dBm
More
1of2

Operation Status, A:\SCREN111.6IF file saved

4 Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left

Min Search

1

Pk-Pk Search

rp A y '*‘-., P P )
N b b b "‘1;-m,,w.mw.r..-.ml"'r"L'-‘*W""'r !
P LA L T ¥

r | Marker
swp | 24.920000000 GHz Mkr 3 CF
-58.62 dBm ’
. ore
1 of 2

File Operation Status, A:\SCREN112.GIF file saved




FCC ID: RE7-RS4000

Intermodulation Port Emission Channel 1~11

- Agilent Peak Search

Swp

le Operation Status, A:\SCREN100.GIF file deleted

Next Peak

Next Pk Right

Next Pk Left

Min Search

A Pk-Pk Search

TR
(e P e T i i L L s et YOOl B |

476.200000 MHz Mkr > CF

-65.21 dBm ;
30.0 MH ore
1of2

UBH

= Agilent Marker

Swp

|=55.23 dB |

| Select Marker
1 i 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A
Span Pair

Span Center

~440.000000 MHz ort

More
1 of 2

File Operation Status, A:\SCREN101.GIF file saved




FCC ID: RE7-RS4000

- Agilent Peak Search
Next Peak
Next Pk Right
Next Pk Left
Min Search
. Pk-Pk Search
L . g™ "-.-u.mr-,l.»'o""'hn‘\l.. ﬁlwﬂ""b‘r‘" T -'-1'a-\-f-"**"‘I"L’a.l‘I'-»“""“f-.-.4.{4'-J-'""h.'mww""r'-.
Marker Mkr 3 CF
7.117000000 GHz
-63.15 dBm
More
1of2

Operation Status, A:\SCREN102.GIF file saved

2 Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Minh Search

1

* Pk-Pk Search

. A
. FO T
e L

File Operation Status, A:\NSCREN103.6IF file saved




Meru Networks FCC ID: RE7-RS4000

815.247(a)(2) & §15.407 — 6 dB BANDWIDTH and 26 dB BANDWIDTH

Standard Applicable

According to 815.247(a)(2), for direct sequence systems, the minimum 6dB bandwidth shall be at least
500 kHz. According to §15.407, 26dB Bandwidth should be shown.

Measurement Procedure

1. Check the calibration of the measuring instrument using either an internal calibrator or a known signal
from an external generator.

2. Position the EUT without connection to measurement instrument. Turn on the EUT and connect it to
measurement instrument. Then set it to any one convenient frequency within its operating range. Set a
reference level on the measuring instrument equal to the highest peak value.

3. Measure the frequency difference of two frequencies that were attenuated 6 dB from the reference
level. Record the frequency difference as the emission bandwidth. (6 dB bandwidth for DTS)

Same as (3) except 26 dB. (26dB bandwidth for UNII)
5. Repeat above procedures until all frequencies measured were complete.

Equipment Lists

Manufacturer Description Model Serial Number Cal. Date
Agilent Spectrum Analyzer E4446A US44300386 2004-11-10

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Measurement Result

Environmental Conditions

Temperature: 23°C
Relative Humidity: 45%
ATM Pressure: 1015 mbar

The testing was performed by Snell Leong on 2005-11-1.

Report # R0510271Rpt Page 71 of 129 FCC Part 15.247 & 15.407 Test Report




Meru Networks

FCC ID: RE7-RS4000

Test Result for 802.11a High Band (15.247) (6dB BW)

Channel Frequency Channel Limit
MHz Bandwidth (MHz) KHz
Low 5745 16.48 >500
Mid 5785 16.52 >500
High 5825 16.54 >500
Test Result for 802.11b (15.247) (6dB BW)
Channel Frequency Channel Limit
MHz Bandwidth (MHz) KHz
Low 2412 11.110 >500
Mid 2437 11.142 >500
High 2462 10.154 >500
Test Result for 802.11g (15.247) (6dB BW)
Channel Frequency Channel Limit
MHz Bandwidth (MHz) KHz
Low 2412 16.456 >500
Mid 2437 16.419 >500
High 2462 16.400 >500

Test Result for 802.11a (26dB BW)

Mid Band
Channel Frequency Channel
MHz 26dB Bandwidth (MHz)
Low 5260 24.347
Mid 5300 21.760
High 5320 21.192
Low Band
Channel Frequency Channel
MHz 26dB Bandwidth (MHz)
Low 5180 19.227
Mid 5200 20.518
High 5240 20.504

Report # R0510271Rpt

Page 72 of 129

FCC Part 15.247 & 15.407 Test Report




FCC ID: RE7-RS4000

802.11a High Band

Ch Freq
Occupied Bandwidth

5.745 GHz Trig Free

Atten 10 dB

5 l" .ﬁru'""-""i' - IH '.--\—‘I ,ul'ﬂf'-'-"i" Jr..-ln..,___,.-.‘-'l Al <

Occupied Bandwidth Occ BH % Pwr
21.8183 MHz % dB

Transmit Freq Error

% dB Banduidth

5 Agilent

Ch Freq ©5.785 GHz Trig Free

Dccupied Bandwidth I e

Center 5.785000000 GHz

=
B

EN J—.\.-J--..-‘J'rU-.#-'r.'.'."\1-.r'|.Ir-\-.l'I..—uﬂ'u.-\',-ﬁ,..-n..ll pan
/

Il.
“Q"1"‘##’»-—"4"9—\._.M__.‘|‘

AR
s P

e
gt

Occ BH % Pur

Occupied Bandwidth
18.9822 MHz % dB

Transmit Freq Error
% dB Bandwidth

File Operation Status, A:\SCRENO&1.GIF file saved

Trig

Free Run
Video

Line

Ext Front
tExt Trig In)
1.58 Y

Ext Rear
{Trigger In)
1.58 Y

RF Burst
¢IF Hideband)

More
1 of 2

Clear Hrite
Max Hold
Min Hold

View

Blank




FCC ID: RE7-RS4000

# Agilent

Ch Freq 5.825 GHz Trig Free

Occupied Bandwidth e

Center 5.825000000 GHz
B

1 3
Atten 1B

g ,'.l'I"l..*‘-*r.-JHflnr'r\'..h,-1\1.ulr.."-.-1‘|||'|| -«

|
I‘-' Thp s
L n! .flr'I|l‘pl'f‘h"-'l'q"l'*"‘w"'w' i ‘Tr g
Lty
g} lf

Wi "
P "'H'ﬂ,‘lfﬁ

Occupied Bandwidth Occ BH % Pwr
18.1954 MHz % dB

Transmit Freq Error
% dB Bandwidth

File Operation Status. A:\SCRENOG62.GIF file saved

802.11a Middle Band

5 Agilent

Ch Freq ©5.26 GHz Trig Free
Nccupied Bandwidth

ﬂn,!.».' I, {-«'r1!I[._.1|II,l[a.;'I_1ll||p.,..".||'1,1__.\,, T |IJ-|II,.-1"'.-‘-.-|'P 1llr,|1r.lj'| |"""-'n'f'l‘-[l"""f""q'm

| o "'N Mirw, o
I!'.1-;'.1"'.“,@,r|.-].'ﬂ|'f||’ JI [ J |‘[ IIP 1 le l\,.,r,l‘]'.‘lb. I"Jl;'ﬁtl.l'ﬂ.“l

Occupied Bandvidth Occ BH % Pwr
16.6144 MHz % dB

Transmit Freq Error
% dB Bandwidth 2

Meas Setup
Avg Number
18

On

Ezp

On

0ff

Avg Mode

Repeat

Max Hold
0ff

Occ BH % Pwr

99.06 %

OBH Span

20.0088008 MHz

File Operation Status, A:\SCREN156.GIF file saved

x dB
-G08 dB

Optimize
Ref Level

BW/Avg
Res BW
220.6 kHz
Ruto Man
Video BW
606 kHz
RAuto Man
VBH/RBHW
308000
Auto Man
Average
18
On Off
Avg/YBH Type
Log—Pwr (Yidso)»
4 Autno Man
Span/RBH
196
Autn Man




FCC ID: RE7-RS4000

H Agilent Fredq/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free 5 30000000 GHz
Decupied Bandwidth e '
Center 5.300000000 GHz Start Freq
= 5.285009868 GHz
i Atten 18 dB
: Stop Freq
ﬁr"r"r"""d"-r'"r N l.f""l."i'"h_.a\¢'uf.-|,1]a"-‘1;-'1"*\|"',n'r-.\41n'"-"".,.J'f'y'n”'u'ilrr."ﬁ; 5.31560066 GHz
|
Nl gl
i r,['ilr -{r".'flllhﬂr;lﬁ“"f II\N L} \'L| \‘w ]]IIFL;P #h.-‘T‘Llllll CF Step
el | 5.19992571 GHz
) Ruto Man
Freq Offset

B.ABBAEEAE Hz

. - . Signal Track
Occupied Bandvidth Occ BH % Pur On 0f

16.4780 MHz % dB

Transmit Freq Error 5
% dB Bandwidth

File Operation Status. A:\NSCREN157.GIF file saved

% Agilent Freq/Channel

Center Freq

Ch Freq 5.32 GHz Trig Fres 532000000 GHz

Occupied Bandwidth e
Center 5.320000000 GHz Start Freq
5.385680008 GHz

ERU A1A
f 16 Atten
- Stop Freq
ﬂ\"f'|J‘1.I'l'ﬁ'“"'}~'"""'"'-.f"*'Il'“""""“"'ilr""l .,hlI|r|l'1,.r||r-'1-*-.-f|Iﬂ ."""|ir’]ll'.'l,lmr"]ﬁ'ﬁ 5.33500000 GHz
| 1
T gl CF St

PR 2 el f e i ep
Ik 1“'}'?’ BUAE 519992571 Gz
Auto Man
Freq Offset

000060060 Hz

— : — : = Signal Track
Occupied Bandwidth Occ BH % Pwr n 0ff

16.5547 MHz % dB

Transmit Freq Error

% dB Bandwidth
File Operation Status. A:\SCREN158.GIF file saved




FCC ID: RE7-RS4000

802.11a Low Band

- Agilent BW/Avg
Res BW
Ch Freq 5.18 GHz Trig Free 200.8 kHz
Occupied Bandwidth Auto Man
UBW/RBW Ratio 3.00000 Yideo BN
] Auto Man
le dBm ] VBH/RBH
T e T e e 3.08008
/ l'n,!['|'|u|7l-"rhql['llu'nii'll ].rllrl.- ;,llﬂ-qflir"‘.r,['“w-'.'l" WA Ilﬂl'r'?|h Auto Man
kall g,
it i Tl o Avera g1 3
. 0n Off
Avg/YBH Type
Log—Pwr (Yideo)r
Autno Mar
Occupied Bandwidth Occ BH % Pur
16.2947 MHz * a8 —
Transmit Freq Error | 1685
% dB Bandwidth ] RAuto Man

File Operation Status. A:\SCREN131.GIF file deleted

Freg/Channel

Ch Freq 5.2 GHz Trig Free 5[2:@951;@?@5%?43

Occupied Bandwidth e

Center 5.200000000 GHz Start Freq
— 518500080 GHz

Stop Freq
-'P.'i""r.ff1'|.|".~. |,n"'\l"'1lll‘|""--i' ||"Ff'|"|‘|‘"1""‘”r""'l R4 2.21500668 GHz
h
W, € .
e b CF Step
MR 500000000 1z
Autno Mar

Freq Offset
B.006006008 Hz

#Res B

. - — - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

16.2151 MHz % dB

Transmit Freq Error  -12.431 k
¥ dB Bandwuidth MH

File Operation Status, A:\SCREN132.GIF file saved




FCC ID: RE7-RS4000

% Agilent

Ch Freq 5.24 GHz Trig Free

Occupied Bandwidth e
Center 5. 24@@@@@@@ GHz
ch~. 16 dB

?' It '1""'F"'r'ql"'r"‘-"“ﬂ" AT e m A ~'r‘?

el L'."‘J' il ‘l ||h " 'r \

b ﬂ,i rJI ‘l [

Occupied Bandwidth Oce BH % Pwr
16.5286 MHz ® dB

Transmit Freq Error
¥ dB Bandwuidth

File Operation Status, A:\SCREN133.6IF file saved

802.11b

5 Agilent

Ch Freq 2.412 GH=z Trig Fres
Occupied Bandwidth

NN 4
AN | bt A )
llul g

W

Occupied Bandwidth Occ BH 7 Pur
15. 5415 MHz ® dB

Transmit Freq Error
% dB Bandwidth

File Operation Status. A:\SCRENOS57.GIF file deleted

Freg/Channel

Center Freq
524600066 GHz

Start Freq
5.22500006 GHz

Stop Freq
5.25500088 GHz

CF Step

| 3.00000000 MHz
Autno Mar

Freq Offset
B.006006008 Hz

Signal Track

On Ot

Title

Change Title»

Clear Title
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Freq/Channel

Ch Freq 2.437 GHz Trig Free 223‘?7"@%%5 e

Dccupied Bandwidth I e

Center 2.437000000 GHz Start Freq
— 2.42200080 GHz

Stop Freq
2.45280088 GHz

CF Step
3.006600660 MHz
Auto Man

Freq Offset
A.00800008 Hz

- - - ' Signal Track
Occupied Bandwidth Occ BH % Pwr On Off

15.6207 MHz % dB

Transmit Freq Error
% dB Bandwidth

File Operation Status, A:\SCRENG58.GIF file saved

5 Agilent Meas Setup
Avg Humber
Ch Freq 2.4562 GHz Trig Free 14
Decupied Bandwidth I e On Off
Scale/Div 10.00 dB Avg Mode
= Ezp Repeat
Max Hold
On 0ff
Occ BH Z Pwr
99.08 7
OBH Span

30.0808060 MHz

- - ; ¥ dB
Occupied Bandwidth Occ BH % Pwr -6.00 dB
15.6910 MHz % dB ab

: Optimize
Transmit Freq Error
% dB Bandmidth 54 MHz Ref Level

File Operation Status, A:\SCRENG59.GIF file saved
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802.11g

- Agilent Freg/Channel

Center Freq

Ch Freq 2.412 GHz Trig Free| - 41560000 GHz

Occupied Bandwidth e

Center 2.412000000 GHz Start Freq
2.33760080 GHz

Atten

Stop Freq

"W‘ i MW* 2-43?@?@3 te:;
‘II‘M WW “'WJ’ me«mﬂwmm ﬁ@@%@@@ w;i

Freq Offset
B.00008E08 Hz

3 ; - Signal Track
Occupied Bandwidth Occ BH % Pwr oFf

16.4638 MHz % dB

Transmit Freq Error 45.1
% dB Bandwuidth 16.4

File Operation Status. A:\SCREN986.GIF file saved

% Agilent Freg/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free| o 42200000 GHz

Occupied Bandwidth e

Center 2.437000000 GHz Start Freq
2.41200080 GHz

Atten 1B
' Stop Freq
2. 46200080 GHz

CF Step
5.60000668 MHz
Autno Mar

Freq Offset
B.006006008 Hz

- - - ' Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

16.3794 MHz % dB

Transmit Freq Error —-:11.F
¥ dB Bandwuidth

File Operation Status, A:\SCREN985.6IF file saved
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% Agilent

Ch Freq
Occupied Bandwidth

x dB -6.00 dB

f 11 dBm
P

WW,%‘ J

>

Occupied Bandwidth

| Meas Setup
Avg Humber
2.462 GHz Trig Free 0 Ulf?
L1 ea——
Avg Mode
Exp Repeat
Atten 10 dB -
On 0ff
> < =
i N
M Occ BH % Pwr
M 99.09 7
OBHW Span
S6.0000000 MHz
#WEN = |
X dB
Occ BH % Pwr —B.00 4B

16.4759 MHz % dB

16.758 kH= Optimize
Ref Level

Transmit Freq Error
¥ dB Bandwuidth

i

Allowable span for current center frequency exceeded

Report # R0510271Rpt

Page 80 of 129

FCC Part 15.247 & 15.407 Test Report




Meru Networks FCC ID: RE7-RS4000

§15.247(b)(3), §15.407(a)(2) - PEAK OUTPUT POWER MEASUREMENT

Standard Applicable

According to 8§15.247(b) (3), for systems using digital modulation in 2400-2483.5 MHz: 1 Watt. Systems
operating in the 2400-2483.5 MHz band that are used exclusively for fixed, point-to-point operations may
employ transmitting antennas with directional gain greater than 6 dBi provided the maximum peak output
power of the intentional radiator is reduced by 1 dB for every 3 dB that the directional gain of the antenna
exceeds 6 dBi.

According to 815.407(a)(1), for the band 5.15-5.25 GHz, the peak transmit power over the frequency band
of operation shall not exceed the lesser of 50 mW or 4 dBm + 10logB, where B is the 26-dB emission
bandwidth in MHz.

According to 815.407(a)(2), For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted
output power over the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10
log B, where B is the 26 dB emission bandwidth in megahertz.

Measurement Procedure

1. Place the EUT on a bench and set it in transmitting mode.
2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to a
Spectrum Analyzer.

EUT SA

Equipment Lists

Manufacturer Description Model Serial Number Cal. Date
Agilent Analyzer, Spectrum E4446A US44300386 11/10/2005
Agilent Sensor, Power E9301A MY41497252 5/6/2005
Agilent Meter, Power E4419B (G13405 13421 6/24/2005

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Measurement Result

Environmental Conditions

Temperature: 23°C
Relative Humidity: 45%
ATM Pressure: 1015 mbar

The testing was performed by Snell Leong on 2005-08-25
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802.11a, High Band

Channel Frequency Max Peak Output Power Limit Result
MHz (dBm) (mW) (mW)
Low 5745 13.21 20.94 1000 pass
Mid 5785 13.25 21.13 1000 pass
High 5825 13.55 22.65 1000 pass
802.11a, Mid Band
Channel Frequency Max Peak Output Power Limit Result
MHz (dBm) (mW) (mW)
Low 5260 13.45 22.13 1000 pass
Mid 5300 13.49 22.34 1000 pass
High 5320 12.07 16.11 1000 pass
802.11a, Low Band
Channel Frequency Max Peak Output Power Limit Result
MHz (dBm) (mW) (mW)
Low 5180 10.59 11.46 50 pass
Mid 5200 12.45 17.58 50 pass
High 5240 12.71 18.66 50 pass
802.11b
Channel Frequency | Max Peak Output Power Limit Result
MHz (dBm) (mW) (mW)
Low 2412 17.39 54.83 1000 pass
Mid 2437 17.93 62.09 1000 pass
High 2462 17.95 62.37 1000 pass
802.11¢g
Channel Frequency | Max Peak Output Power Limit Result
MHz (dBm) (mW) (mwW)
Low 2412 11.34 13.61 1000 pass
Mid 2437 15.44 34.99 1000 pass
High 2462 11.70 14.79 1000 pass
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802.11a High Band

4 Agilent Freq/Channel

Ch Freq 5.745 GHz Trig Free 5[7:55"@%%5 o

Channel Power Auerac ]

StartFreqg
572000008 GHz

Stop Freq
5.77000000 GHz

CF Step
500800008 MHz
m Man

Freq Offset
a.00080088 Hz

Signal Track
Power Spectral Density (ol 0ff

-53.80 dBm/Hz

Channel Power

13.21 dBm /20.0000 MHz

File Operation Statuss A:\SCREN®25.GIF file saved

BH/Avg

Res BW
Ch Freq 5.735 GHz Trig Free 1.8 MHz

Channel Power T e Auto Man

Average 100 video BH

8.0 MHz
=] Ruto Man

Atten _: VBW/RBH
: 300000
Ruto Man

Average
- 10@
& On Off

Avg/YBH Type
Log=Pwr (Video)r
Auto Man

Channel Power

13.25 dBm /20.0000 MHz

Power Spectral Density

-59.76 dBm/Hz Span/RBH
106

Ruto Man

File Operation Status, A:\SCREN®26.GIF file saved
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Freg/Channel

Ch Freq 5.525 GHz Trig Free Sggg‘@t@%%g e

Channel Pawer 16 N

Center 5.825000000 GHz Start Freq
SN 5.80800080 GHz

Atten
Stop Freq
I S S 5.85800080 GHz
CF Step
500800006 MHz
B Auto Mar

Freq Offset
B.006006008 Hz

Signal Track
Power Spectral Density (ol 0ff

-59.46 dBm/Hz

Channel Power

13.55 dBm /20.0000 MHz

File Operation Status, A:\SCREN®27.GIF file saved

802.11a Middle Band

% Agilent Freg/Channel

Ch Freq 5.6 Giz Trig Free| o Soms o

Channel Power F A N

Start Freq
5.25800006 GHz

Stop Freq
5.27800080 GHz

CF Step
2.60000668 MHz
Autno Mar

Freq Offset
B.006006008 Hz

Signal Track
Power Spectral Density (ol 0ff

-59.56 dBm/Hz

Channel Power

13.45 dBm /20.0000 MHz

File Operation Status, A:\SCREN®43.6IF file saved
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Freg/Channel

Ch Freq 5.3 GHz Trig Free 5%@951;@%%5%?43

Channel Pawer 16 N

Center 5.300000000 GHz Start Freq
SN 5.29800080 GHz

A

Stop Freq
5.318068080 GHz

CF Step
260000660 MHz
Autno Mar

Freq Offset
B.006006008 Hz

Signal Track
Channel Power Power Spectral Density (ol 0ff

13.49 dBm /20.0000 MHz -59.52 dBm/Hz

File Operation Status, A:\SCREN®44.GIF file saved

- Agilent Freq/Channel

Ch Freq 5.32 GHz Trig Free 5‘333@"@%@5 e

Channel Power ! ]

Center 5.320000000 GHz Start Freq
= 5.31060088 GHz

Stop Freq
5.33080088 GHz

CF Step
2.00660066 MHz
Auto Man

Freq Offset
A.00800008 Hz

Signal Track
Channel Power Power Spectral Density (Jof 0ff

12.87 dBm /20.0000 MHz -60.94 dBm/Hz

File Operation Status, A:\SCRENO45.GIF file saved
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802.11a Low Band

2 Agilent Display

Ch Freq 5.18 GHz Trig Free Full Screen
Channe! Power - e

Display Line
—27.08 dBm
On Off

ey e e e S s g S P P T P
Limits»

Active Fctn
Position»
Top

Channel Power FPower Spectral Density Titler

10.58 dBm /20.0000 MHz -62.42 dBm/Hz

Preferences»

File Operation Status. A:\SCRENO34.GIF file deleted

BH/Avg
Res BH
Ch Freqg 5.2 GHz Trig Free 1.8 MHz
Channel Pawer 16 N Auto Man
Average 100 video BH
Autn Man
VBHW/RBW
300000
e R R A Autno @
Average
166
On 0ff
Avg/YBH Type
Log—Puwr (Yideo)*
Auto Man
Channel Power Power Spectral Density
12.45 dBm /20.0000 MHz -60.56 dBm/Hz Span/RBH
1686
Ruto Man

File Operation Status, A:\SCREN®41.GIF file saved
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Freg/Channel

Center Freq
524600066 GHz

Ch Freq 5.24 GHz Trig Free

Channel Pawer 16 N

Center 5.240000000 GHz Start Freq
SN 5.23000080 GHz

A

Stop Freq
5.25800080 GHz

CF Step
260000660 MHz
Autno Mar

Freq Offset
B.006006008 Hz

Signal Track
Channel Power Power Spectral Density (ol 0ff

12.71 dBm /20.0000 MHz -60.30 dBm/Hz

File Operation Status, A:\SCREN®42.GIF file saved

802.11b

i Agilent BH/Avy

Res BH
Ch Freq 2.412 GHz Trig Free 1.8 MHz
Channel Pawer 16 N Auto Man
Average 100 video BH
1R Autn Man
VBHW/RBW
300000
Ruto Man
Average
166
On 0ff
Avg/YBH Type
Log—Puwr (Yideo)*
Auto Man
Channel Power Power Spectral Density
17.39 dBm /20.0000 MHz -55.62 dBm/Hz Span/RBH
1686
Ruto Man

File Operation Status, A:\SCREN®13.GIF file saved
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5 Agilent BW/Avg

Res BW
Ch Freq 2.437 GH=z Trig Free 1.8 MHz

Channel Power 15 B Auta Man

Video BH
Average 100 a0
MERL R 32 118 Auto Man

VBUW/RBHW
3.08008
Ruto Man

Average
166
On 0ff

Avg/YBH Type
Log—Pwr (Yideo)r
Autno Mar

Channel Power Power Spectral Density

17.93 dBm /20.0000 MHz -55.08 dBm/Hz Span/RBH
186
Ruto Man

File Operation Status. A:\SCRENO14.GIF file saved

H Agilent Fredq/Channel

Center Freq

Ch Freq 2.462 GHz Trig Free 5 46200000 GHz

Channel Power e
Center 2.462000000 GHz Start Freq
— 2.43700006 GHz

11B

' Stop Freq
2.48700060 GHz
CF Step
5.60000660 MHz
RAuto Man
Freq Offset

B.ABBAEEAE Hz

Signal Track
Channel Power Power Spectral Density ||ii Off

17.95 dBm /20.0000 MHz -55.06 dBm/Hz

File Operation Status. A:\NSCRENO15.GIF file saved
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802.11¢g
# Agilent Meas Setup
Avg Number
Ch Freq 2.412 GHz Trig Free 168
Channel Power e On Off
Number verages 100 Avg Mode
; — Exp Repeat
1 R 11
Integ BH
Tt S S P P | e " - 29.9@86 MHZ
Chan Pwr Span

| 3060000000 MHz

Optimize

Channel Power Power Spectral Density Ref Level
11.34 dBm /20.0000 MHz ~61.67 dBm/Hz Hore
1of2

File Operation Status. A:\NSCRENOO2.GIF file saved

- Agilent Freq/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free 2 43700000 GH=

Channel Power ! ]

Center 2.437000000 GHz Start Freq
2.42200080 GHz

5

Stop Freq
N I N . 2.45280088 GHz
CF Step
| 3.00880080 MHz
Auto Man

Freq Offset
A.00800008 Hz

Signal Track
Channel Power Power Spectral Density (Jof 0ff

15.44 dBm /20.0000 MHz -57.57 dBm/Hz

File Operation Status, A:\SCRENO#2.GIF file saved
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% Agilent

Ch Freq 2.462 GHz

Channel Power

' Video B
Average 100 20 MHe

Channel Power

11.7@ dBm /20.0000 MHz

| BH/Avg
Res BH
Trig Free 1.8 MHz
[ A
Ruto Man
VBHW/RBW
308006
Ruto Man
Average
108
On 0ff
Avg/YBH Type
Log—Puwr (Yideo)*
A Huto Man

Power Spectral Density
-61.31 dBm/Hz Span/RBH
106

RAuto Man

File Operation Status, A:\SCREN®84.GIF file saved
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§15.247(d) - 100 KHZ BANDWIDTH OF BAND EDGES

Standard Applicable

According to 815.247(d), in any 100 kHz bandwidth outside the frequency bands in which the spread
spectrum intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a radiated measurement. In
addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also comply
with the radiated emission limits specified in 815.209(a) see 815.205(c)).

Measurement Procedure

1. Check the calibration of the measuring instrument using either an internal calibrator or a known signal
from an external generator.

2. Position the EUT without connection to measurement instrument. Turn on the EUT and connect its
antenna terminal to measurement instrument via a low loss cable. Then set it to any one measured
frequency within its operating range, and make sure the instrument is operated in its linear range.

3. Set both RBW and VBW of spectrum analyzer to 100 kHz with a convenient frequency span including
100kHz bandwidth from band edge.

4. Measure the highest amplitude appearing on spectral display and set it as a reference level. Plot the
graph with marking the highest point and edge frequency.

5. Repeat above procedures until all measured frequencies were complete.

Equipment Lists

Manufacturer Description Model Serial Number Cal. Date
Agilent Spectrum Analyzer E4446A US44300386 2005-11-10

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Measurement Result

Environmental Conditions

Temperature: 23°C
Relative Humidity: 45%
ATM Pressure: 1015 mbar

The testing was performed by Snell Leong on 2005-11-1.
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802.11a High Band

35 Agilent
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File Operation Status. A:\NSCRENO28.GIF file saved
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Off

More
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802.11b

e Agilent
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802.11g

17.520000 MHz, g5,
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Operation Status, A:\NSCRENOOS5.GIF file saved
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File Operation Status, A:\SCREN®O6.GIF file saved
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§15.247(e) & §15.407(a)(2) - POWER SPECTRAL DENSITY

Standard Applicable

According to 815.247 (d), for direct sequence systems, the peak power spectral density conducted from the
intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band during any time
interval of continuous transmission.

According to 815.407(a) (1), For the band 5.15-5.25 GHz, the peak power spectral density shall not
exceed 4 dBm in any 1-MHz band. If transmitting antennas of directional gain greater than 6 dBi are used,
both the maximum conducted output power and the peak power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

According to 815.407(a) (2), For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the peak power spectral
density shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the peak power spectral
density shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Measurement Procedure

1. Check the calibration of the measuring instrument using either an internal calibrator or a known signal
from an external generator.

2. Position the EUT was set without connection to measurement instrument. Turn on the EUT and
connect its antenna terminal to measurement instrument via a low loss cable. Then set it to any one
measured frequency within its operating range, and make sure the instrument is operated in its linear
range.

3. Adjust the center frequency of SA on any frequency be measured and set SA to 6MHz span mode.
And then, set RBW and VBW of spectrum analyzer to proper value. (DTS)

4. Adjust the center frequency of SA on any frequency be measured and set SA to 50MHz span mode.
And then, set RBW and VBW of spectrum analyzer to proper value. (UNII)

5. Repeat above procedures until all frequencies measured were complete.

Equipment Lists

Manufacturer Description Model Serial Number Cal. Date
Agilent Spectrum Analyzer E4446A US44300386 2004-11-10

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.
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Measurement Result

Environmental Conditions

Temperature: 23°C
Relative Humidity: 45%
ATM Pressure: 1015 mbar

The testing was performed by Snell Leong on 2005-08-26

Test Result for 802.11a High band (15.247)

Channel Frequency PSD Limit
MHz dBm/MHz dBm/MHz
Low 5741 -11.87 8
Mid 5780 -11.92 8
High 5832 -11.44 8
Test Result for 802.11a, Mid Band (15.407)
Channel Frequency PSD Limit
MHz dBm/MHz dBm/MHz
Low 5255 2.739 11
Mid 5299 2.567 11
High 53123 1.248 11
Test Result for 802.11a, Low Band (15.407)
Channel Frequency PSD Limit
MHz dBm/MHz dBm/MHz
Low 5182 0.137 4
Mid 5201 2.062 4
High 5242 1.851 4
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Test Result for 802.11b (15.247)

Channel Frequency PSD Limit
MHz dBm/MHz dBm/MHz
Low 2401 -7.24 8
Mid 2437 -7.36 8
High 2464 -5.90 8
Test Result for 802.11g (15.247)
Channel Frequency PSD Limit
MHz dBm/MHz dBm/MHz
Low 2407 -12.39 8
Mid 2431 -9.95 8
High 2458 -12.78 8
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802.11a High Band
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% Agilent Peak Search
Next Peak
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ile Operation Status, A:\SCRENG51.GIF file saved
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802.11a Low Band
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815.407(a)(6) - Peak Excursion To Average Ratio

Standard Applicable

According to §15.407(a)(6), the ratio of the peak excursion of the modulation envelope (measured using a
peak hold function) to the peak transmit power (measured as specified above) shall not exceed 13dB across
any 1MHz bandwidth or the emission bandwidth whichever is less.

Test Procedure

For this test, the EUT’s antenna was removed and replaced with a SMA jack to UMP2.0 plug test cable, so
output power levels were calculated from conducted emission levels.

The analyzer center frequency was set to the EUT carrier frequency. For the peak value trace A, the
analyzer resolution and video bandwidth were set to 1MHz. Do a MAX HOLD, then VIEW. For the
average value trace B, the analyzer resolution bandwidth was set to 1MHz, set to power averaging mode.
The delta from the peak value trace and the Average should not exceed 13dBm across any 1MHz
bandwidth.

Equipment Lists

Manufacturer Description Model Serial Number Cal. Date
Agilent Spectrum Analyzer E4446A US44300386 2004-11-10

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Measurement Result

Environmental Conditions

Temperature: 23°C
Relative Humidity: 45%
ATM Pressure: 1015 mbar

The testing was performed by Snell Leong on 2005-08-26.

802.11a Low Band

Channel Frequency Measured Limit
MHz dB

Low 5180 -7.952 <13dB

Mid 5200 -7.668 <13dB

High 5240 -8.865 <13dB
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802.11a Mid Band

Channel Frequency Measured Limit
MHz dB

Low 5260 -7.901 <13dB

Mid 5300 -7.889 <13dB

High 5320 -7.760 <13dB

Please see the hereinafter plots for more detail.
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§15.407(b) - Out Of Band Emission

Standard Applicable

815.407 (b), undesirable emission limits: except as shown in paragraph (b)(6) of this section, the peak
emission outside of the frequency bands of operation shall be attenuated in accordance with the following
limits:

815.407 (b)(2), for transmitters operating in the 5.25 — 5.35 GHz & 5.15 — 5.25 GHz band: all emissions
outside of the 5.15 — 5.35 GHz band shall not exceed an EIRP of —27 dBm/MHz. Devices operating in the
5.25 - 5.35 GHz band that generate emissions in the 5.15 — 5.25 GHz band must meet all applicable
technical requirements for operation in the 5.15 — 5.25 GHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of —27 dBm/MHz in the 5.15 — 5.25 GHz band.

Test Procedure

For this test, the EUT’s antenna was removed and replaced with a low loss cable, so output power levels
were calculated from conducted emission levels.

The analyzer center frequency was set to the EUT carrier frequency. The analyzer resolution and video
bandwidth were set to 1MHz. The entire band from 30kHz to 40GHz was investigated.

Every suspected signal was also investigated through radiated emission. Refer to section 15.205 restricted
bands of operation.

Equipment Lists

Manufacturer Description Model Serial Number Cal. Date
Agilent Spectrum Analyzer E4446A US44300386 2005-11-10

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Measurement Result

Environmental Conditions

Temperature: 23°C
Relative Humidity: 45%
ATM Pressure: 1015 mbar

The testing was performed by Snell Leong on 2005-08-26.

Please refer to the following plots.
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Intermodulation of Band Emission Channel 34~48
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Meru Networks FCC ID: RE7-RS4000

15.407(c) - Discontinue Transmitting With Absence Of Data Or Operational
Failure

According to § 15.407 (c), the device shall automatically discontinue transmission in case of either
absence of information to transmit or operational failure. These provisions are not intended to
preclude the transmission of control or signaling information or the user of repetitive codes used by
certain digital technologies to complete frame or burst intervals. Applicants shall include in their
application a description of how this requirement is met.

Please refer to technical documents.
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Meru Networks FCC ID: RE7-RS4000

§15.407(g) - Frequency Stability

Standard Applicable

According to 815.407 (g), manufacturers of U-NII devices are responsible for ensuring frequency stability
such that an emission is maintained within the band of operation under all conditions of normal operation .

Please refer to use manual for all conditions.
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